For cleaning equipment, supplies and help - www.southeasternequipment.net

02680

(Electric)
Walk- Behind Scrubber

Parts Manual

(S/N 10000000- )

2077 e Hoo
&/ ==

P S sty
The Safe Scrubbing Alternative ® H=oO

TennantTrue® Parts
Hygenic® Fully Cleanable Tanks
IRIS® a Tennant Technology

[=lEx[=] For the latest Parts manuals and other
language Operator manuals, visit:

[w] www.tennantco.com/manuals

i ' 331178
North America/ International Rev. 13 (04-2016)

wwnw tennantco.com AR AR

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

Ref Part No. Serial Number Description Qty.
82681 (10000000- )  Bracket Widt, Lpg Mount 1
63810 (10000000- )  Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (10000000- ) Nut Adjustable, Lpg Tank Mtg 2
49263 (10000000 Tie, Cable 3
D 82556 (10000000{ 10001039 Bracket, Vaporizer 1
0 54930 (10000000- C Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

by phone, by fax or by mail.
Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.

3. (C) Ensure the proper serial number is used from
the parts list.

EN | 4. Identify the part number and quantity.
Do not order by page or reference numbers.

billing and shipping address, phone number and
purchase order number.

6. Provide detail shipping instructions.

5. Provide your name, company name, customer ID number, | Machine Options -

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,

2. (B) Identify the machine serial number from the data plate. | Please fill out at time of installation for

future reference.

Model No. -

Serial No. -

Sales Rep. -

Sales Rep. phone no. -

(D) V - Identifies an assembly
A - ldentifies parts included in assembly

Customer ID Number -

Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553- 8033 or (763) 513- 2850
www.tennantco.com

FaST- PAK is a US registered and unregistered trademark of Tennant Company.
Specifications and parts are subject to change without notice.

Copyright © 2006-2016 TENNANT Company, Printed in U.S.A.

For cleaning equipment, supplies and help

Tennant Company Japan

9F Industry & Trade Center

2 Yamashita- cho, Naka- ku
Yokohama, Kanagawa 231- 0023
Japan

Telephone: 81- 45-640- 5630
www.tennant.co.jp

- www.southeasternequipment.net




For cleaning equipment, supplies and help - www.southeasternequipment.net

GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number

Description

Qty.
222381 (10000000- ) Blade, Sqge, Front, 38.971 Rbr [700mm] 1
222382 (10000000- ) Blade, Sqge, Rear, 40.93I Linatex[700mm] 1
v 222422 (10000000- ) Blade Kit, Sqge, Rbr [700] 1
A 222385 (10000000- ) Blade, Sqge, Tile, 38.97I [Linard, 28”] 1
A 222387 (10000000- ) Blade, Sqge, Rear, 40.931 Gum [287] 1
v 222428 (10000000- ) Sqge Kit, Oil Res Ure [700] 1
A 222391 (10000000- ) Blade, Sqge, Front, 38.971 [700mm] 1
A 222389 (10000000- ) Blade, Sqge, Rear, 40.93I Pyu [28"] 1
222241 (10000000- ) Blade, Sqge, Front, 43.661 Rbr [800mm] 1
222242 (10000000- ) Blade, Sqge, Rear, 45.65I Linatex [327] 1
v 222423 (10000000- ) Blade Kit, Sqge, Rbr [800] 1
A 222384 (10000000- ) Blade, Sqge, Tile, 43.66I [Linard, 32”] 1
A 222386 (10000000- ) Blade, Sqge, Rear, 45.65] Gum [327] 1
v 222429 (10000000- ) Blade Kit, Sqge, Pyu [800] 1
A 222392 (10000000- ) Blade, Sqge, Front, 43.66l Pyu [32”] 1
A 222388 (10000000- ) Blade, Sqge, Rear, 45.65| Pyu [327] 1
222413 (10000000- ) Blade, Sqge, Front, 47.411 Rbr [900mm] 1
222415 (10000000- ) Blade, Sqge, Rear, 49.37I Linatex[900mm] 1
v 222424 (10000000- ) Blade Kit, Sqge, Rbr [900] 1
A 222414 (10000000- ) Blade, Sqge, Tile, 47.411 [Linard, 36”] 1
A 222416 (10000000- ) Blade, Sqge, Rear, 49.371 Gum [367] 1
v 222433 (10000000- ) Sqge Kit, Ure [900mm] 1
A 222434 (10000000- ) Blade, Sqge, Front, 47.411 Ure, 5sl[36] 1
A 222435 (10000000- ) Blade, Sqge, Rear, 49.37] Ure [36”] 1
222066 (10000000- ) Wheel, 3.0 Dia 4
82138 (10000000- ) Nut Speed,Retainer, .25-20 Thd 2
222178 (10000000- ) Roller, Bumper 2
222403 (10000000- )  Wheel, 2.0 Dia 2
1021919 (10000000- ) Skirt, Head, Disk, 28.0/700mm 1
1022013 (10000000- ) Skirt, Head, Disk, 32.0/800mm 1
1022042 (10000000- ) Skirt, Head, Disk, 36.0/900mm 1
1017015 (10000000- ) Detergent Pkg, 2 Liter, Sgl, 365 -
1017022 (10000000- ) Detergent Pkg, 2 Liter, Sgl, 665 -
9002021 (10000000- ) Detergent, 2 Liter [Fast 965] -
v 9008870 (10536782- ) Fast Kit, Injector [5680/5700, Fast lii] 1
AV 9008750 (10536782- ) Fast Kit, Ci [Inj Rebld, 5680/5700] 1
AA 9008848 (10536782- ) Fast Kit, Seal, Injector, Ci [Fast lii] 1
A 9003009 (10536782- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
v 9004079 (10346875- 10536781 ) Fast Kit, Injector [5680/5700, FaST 11+] 1
A 9004084 (10346875- 10536781 ) FaST Kit, Ci, [Inj Rebld, 5680/5700] 1
A 9003008 (10346875- 10536781 ) FaST Kit, Ci, Injector Seals [FaST Il+] 1
A 9003009 (10346875- 10536781 ) FaST Kit, Ci, Injector Filters [FaST Il+] 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net

1-1



For cleaning equipment, supplies and help - www.southeasternequipment.net

GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Part No. Serial Number Description Qty.
v 9007970 (10436743- 10740686 ) Module Kit, Replmt [Ec- H20] 1
AV 9006324 (10436743- 10740686 ) Ec-H20 Kit, Module B, Plumbing 1
AA 1057637 (10436743- 10740686 ) Electrode, 5 Plate, High Flow 1
AA 1013236 (10403557- 10740686 ) Valve, Shutoff, Ele, 24vdc 1
AA 1062006 (10403557- 10740686 ) Electrode, Cylindrical 1
AA 1044393 (10403557- 10740686 ) Switch, Rocker, Spst, Mom, 1
AA 1049489 (10436743- 10740686 ) Harness, Main,Controlboard[Ec- H20 5cell] 1
A 1054776 (10403557- 10740686 ) Grommet, Blind 1
A 9007969 (10403557- 10740686 ) Controller Kit, Replmt [Ec- H20] 1
v 9011810 (10740687- ) Module Kit, Repimt [Ec- H20, B 02] 1
AV 9014126 (10740687- ) Ec-H2o0 Nc Kit [Module B, Plumbing] 1
AA 1044393 (10740687- ) Switch, Rocker, Spst, Mom 1
AA 1208164 (10740687- ) Electrode, 5 Plate, High Flow 1
AA 1073286 (10740687- ) Harness, Ele, Module B2 [Ec- H20] 1
A 9014127 (10740687- ) Controller Kit, Replmt [Ec- H20 Nc] 1
9013646 (10740687- ) Cartridge, Ec- H20 Nanoclean Wecm, 270ml 1
9010085 (10740687- ) Control Box Assy Kit, Replmt, Telem[Usa] 1
9010086 (10740687- ) Control Box Assy Kit, Replmt, Telem[Intl] 1
315724 (10740687- ) Cs, Antenna, Telem, 18.0 In [Gprs] 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
1-2 5680 331178 (06-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Cylindrical ..... 2-2 Fig. 20 - Operator Console Group ............ 2-40
Fig. 2 - Brushes And Pad Drivers, Replacement, Fig. 21 - Electrical Panel Group .............. 2-42
Model 700, 700 mm (28 in) .......... 2-4 Fig. 22 - Squeegee Lift Group ............... 2-44
Fig. 3 - Brushes And Pad Drivers, Replacement, Fig. 283 - Squeegee Linkage Group ........... 2-46
Model 800, 800 mm (321in) .......... 2-6 Fig. 24 - Squeegee Group, Model 700,
Fig. 4 - Brushes And Pad Drivers, Replacement, 700mm28in) ... 2-48
Model 900, 900 mm (36in) .......... 2-8 Fig. 25 - Squeegee Group, Model 800,
Fig. 5 - Main Frame and Drive Group 800 mm (32iN) ... 2-50
(S/N 10000000- 10705714) ......... 2-10 Fig. 26 - Squeegee Group, Model 900,
Fig. 6 - Main Frame and Drive Group 900 mm (361iN) ......cooviii 2-52
(S/N 10705715- ) 2-12 Fig. 27 - Electrical Schematic, Standard & Fast
Fig. 7 - Scrub Head Lift Group ............... 2-14 Model (S/N 10000000- 10361689) ... 2-54
Fig. 8 - Scrub Head Kit, Model 700D, 700 mm Fig. 28 - Electrical Schematic, Standard & Fast
(28 in) (S/N 10000000- 10548157) ... 2-16 Model (S/N 10361690- 10551745) ... 2-56
Fig. 9 - Scrub Head Kit, Model 700D, 700 mm Fig. 29 - Electrical Schematic, Standard & Fast
(28 in) (S/N 10548158- ) o 2-18 Model (S/N 10551746- 10705714) ... 2-58
Fig. 10 - Scrub Head Kit, Model 800D, 800 mm Fig. 30 - Electrical Schematic, ec- H20 Model
(82 in) (S/N 10000000- 10548157) ... 2-20 (S/N 10000000- 10551745) ......... 2-60
Fig. 11 - Scrub Head Kit, Model 800D, 800 mm Fig. 31 - Electrical Schematic, ec- H20 Model
(32in) (S/N 10548158- ) I 2-22 (S/N 10551746- 10705714) ......... 2-62
Fig. 12 - Scrub Head Kit, Model 900D, 900 mm Fig. 32 - Electrical Schematic, Standard, Fast, &
(36 in) (S/N 10000000- 10548157) ... 2-24 ec- H20 Models
Fig. 13 - Scrub Head Kit, Model 900D, 900 mm (S/N 10714325- 10740686) ......... 2-64
(36 in) (S/N 10548158- ) 2-26 Fig. 33 - Electrical Schematic, Standard, Fast, &
Fig. 14 - Recovery Tank Group .............. 2-28 ec- H20 Models (S/N 10740687- ) e 2-66
Fig. 15 - Solution Tank Group ... ............. 2-30 Fig. 34 - Main Wire Harness Group
Fig. 16 - Vacuum Fan Group ................ 2-32 (S/N 10000000- 10551745) ......... 2-69
Fig. 17 - Solution Control Group ............. 2-34 Fig. 35 - Main Wire Harness Group
Fig. 18 - BatteryGroup ..................... 2-36 (S/N 10551746- ) e 2-72
Fig. 19 - Steering Control Group ............. 2-38 Fig. 37 - LabelGroup . ..., 2-76
5680 331178 (10-2015) 2-1

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

2-2 5680 331178 (10- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

Ref. Part No. Serial Number Description Qty.
1 222304 (10000000- ) Brush, Scb, 28I, 18sr, Pyp, Spl 2
1 374041 (10000000- ) Brush, Scb, 28I, 18sr, Hd Pyp, Spl 2
1 222305 (10000000- ) Brush, Scb, 28I, 18sr, Nyl, Spl 2
1 222306 (10000000- ) Brush, Scb, 28I, 18sr, Abr, Spl 2
1 222307 (10000000- ) Brush, Scb, 32l, 18sr, Pyp, Spl [Grout] 2
1 374042 (10000000- ) Brush, Scb, 32I, 18sr, Hd Pyp, Spl 2
1 222308 (10000000- ) Brush, Scb, 32I, 18sr, Nyl, Spl 2
1 222309 (10000000- ) Brush, Scb, 32l, 18sr, Abr, Spl 2
1 222310 (10000000- ) Brush, Scb, 36l, 18sr, Pyp, Spl 2
1 374043 (10000000- ) Brush, Scb, 36l, 18sr, Hd Pyp, Spl 2
1 222311 (10000000- ) Brush, Scb, 36l, 18sr, Nyl, Spl 2
1 222312 (10000000- ) Brush, Scb, 36l, 18sr, Abr, Spl 2
5680 331178 (10- 2015) 2-3

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 2 - Brushes And Pad Drivers, Replacement, Model 700, 700 mm (28 in)

2-4 5680 331178 (10-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net




For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 2 - Brushes And Pad Drivers, Replacement, Model 700, 700 mm (28 in)

Ref. Part No. Serial Number Description ty.
v 1 1220238 (10000000- ) Brush Assy, Disk, Scb, 14.0d, Nyl 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220237 (10000000- ) Brush Assy, Disk, Scb, 14.0d, Pyp 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220239 (10000000- ) Brush Assy, Disk, Scb, 14.0d, Sab 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220198 (10000000- ) Driver Assy, Pad, 14.0d 2
A 4 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
A 5 397974 (10000000- ) Disk, Driver, Pad, W/ Face, 14.0d 1
A 6 370095 (10000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 7 09198 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 8 41579 (10000000- ) Washer, Flat, 08, Ss 3
9 222324 (10000000- ) Pad, Polish, 14.0d, White [1pick=1pad] 2
9 222325 (10000000- ) Pad, Buff, 14.0d, Red 2
9 222326 (10000000- ) Pad, Scb, 14.0d, Blu [1pick=1pad] 2
9 222327 (10000000- ) Pad, Stripping, 14.0d, Brown[1pick=1pad] 2
9 370091 (10000000- ) Pad, Stripping, 14.0d, Blk [Hi Prod] 2
9 1051026 (10000000- ) Pad, Surf Prep, 14.0d [Mar, 1pick=1pad] 2
Previous Brush And Pad Driver Parts
10 14838 (10000000- ) Spring, Brush Retaining 1
11 24299 (10000000- ) Bracket, Spring Retainer 1
12 01684 (10000000- ) Washer, Flat, 0.25 Ss 1
13 32746 (10000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
14 15539 (10000000- ) Adaptor, Brush 1
222321 (10000000- ) Brush- Disk Scr 14 D Assy- Nylon 2
(Replaced By 1220238)
222320 (10000000- ) Brush- Disk Scr 14 D Assy- Poly 2
(Replaced By 1220237)
222322 (10000000- ) Brush- Disk Scr 14 D- Assy- Ab 2
(Replaced By 1220239)
397914 (10000000- ) Driver Assy, Pad, 14d (Replaced By 1220198) 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 25

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 3 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)

2-6 5680 331178 (10-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net




For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 3 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)

Ref. Part No. Serial Number Description Qty.
v 1 1220235 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220241 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Pyp 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1221543 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Sab 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220199 (10000000- ) Driver Assy, Pad, 16.0d 2
A 4 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
A 5 397976 (10000000- ) Disk, Driver, Pad, W/ Face, 16.0d 1
A 6 370095 (10000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 7 09198 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 8 41579 (10000000- ) Washer, Flat, 08, Ss 3
9 63248-1 (10000000- ) Pad, Strip 16D Brown 2
9 63248-2 (10000000- ) Pad, Scrub 16D Blue 2
9 63248-3 (10000000- ) Pad, Buff 16D Red 2
9 63248-4 (10000000- ) Pad, Polish 16D White 2
9 370092 (10000000- ) Pad, Strip- Hd 16D Black 2
9 1051027 (10000000- ) Pad, Surf Prep, 16.0d [Mar, 1pick=1pad] 2
Previous Brush And Pad Driver Parts
10 14838 (10000000- ) Spring, Brush Retaining 1
11 24299 (10000000- ) Bracket, Spring Retainer 1
12 01684 (10000000- ) Washer, Flat, 0.25 Ss 1
13 32746 (10000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
14 15539 (10000000- ) Adaptor, Brush 1
1042499 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
(Replaced By 1220235)
30241 (10000000- ) Brush- Disk Scr 16 D Assy Poly 2
(Replaced By 1220241)
1042504 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Sab 2
(Replaced By 1221543)
397916 (10000000- ) Driver Assy, Pad, 16d (Replaced By 1220199) 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 2-7

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 4 - Brushes And Pad Drivers, Replacement, Model 900, 900 mm (36 in)

2-8 5680 331178 (10-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net




For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 4 - Brushes And Pad Drivers, Replacement, Model 900, 900 mm (36 in)

Ref. Part No. Serial Number Description ty.
v 1 1220191 (10000000- ) Brush Assy, Disk, Scb, 18.0d, Nyl 2
A 2 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 1 1220188 (10000000- ) Brush Assy, Disk, Scb, 18.0d, Pyp 2
A 2 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 1 1220190 (10000000- ) Brush Assy, Disk, Scb, 18.0d, Sab 2
A 2 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 3 1220200 (10000000- ) Driver Assy, Pad, 18.0d 2
A 4 9014666 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 5 397978 (10000000- ) Disk, Driver, Pad, W/ Face, 18.0d 1
A 6 370095 (10000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 7 09198 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 8 41579 (10000000- ) Washer, Flat, 08, Ss 3
9 1777 (10000000- ) Pad, Stripping, 18.0d, Brown[1pick=1pad] 2
9 370093 (10000000- ) Pad, Stripping, 18.0d, Blk [1pick=1pad] 2
9 11778 (10000000- ) Pad, Scb, 18.0d, Blu [1pick=1pad] 2
9 11780 (10000000- ) Pad, Buff, 18.0d, Red [1pick=1pad] 2
9 11781 (10000000- ) Pad, Polish, 18.0d, White [1pick=1pad] 2
9 1051029 (10000000- ) Pad, Surf Prep, 18.0d [Mar, 1pick=1pad] 2
Previous Brush And Pad Driver Parts
10 14838 (10000000- ) Spring, Brush Retaining 1
11 24299 (10000000- ) Bracket, Spring Retainer 1
12 01684 (10000000- ) Washer, Flat, 0.25 Ss 1
13 32746 (10000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
14 15539 (10000000- ) Adaptor, Brush 1
11773 (10000000- ) Brush- Disk Scr 18 D Assy Nylon 2
(Replaced By 1220191)
11771 (10000000- ) Brush- Disk Scr- 18 D- Assy- Poly 2
(Replaced By 1220188)
11772 (10000000- ) Brush- Disk Scr-18 D Assy Ab 2
(Replaced By 1220190)
397918 (10000000- ) Driver Assy, Pad, 18d (Replaced By 1220200) 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 29

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 5 - Main Frame and Drive Group (S/N 10000000-10705714)

2-10 5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 5 - Main Frame and Drive Group (S/N 10000000- 10705714)

Ref. Part No. Serial Number Description Qty.
1 398311 (10000000- ) Frame, Main [5700] 1
2 12273 (10000000- 10705714 ) Screw, Hex, M08 X 1.25 X 20, Ss, NI 5
3 01685 (10000000- ) Washer, FlIt, .31 Ss 16
\% 4 1038593 (10000000- 10705714 ) Transaxle, Assy, w/Motor [W/O Park Lock] (Replaced 1
by 9011941 - Breakdown Parts Not Available)
AV 5 1040886 (10364538- 10705714 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp 1
(Breakdown Parts Not Available)
AA 1040891 (10364538- 10705714 ) Brush, Motor, Transaxle [Pk of 4] 1
5 1031761 (10000000- 10364537 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp (See Breakdowns) 1
6 222035 (10000000- ) Isolator, Vib, Transaxle 2
7 222036 (10000000- ) Bracket, Mtg, Isolator 2
8 09011 (10000000- ) Screw, Hex, M08 X 1.25 X 30, Ss 6
9 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 9
10 222039 (10000000- 10705714 ) Bracket, Mtg, Transaxle 1
11 43500 (10000000- ) Chain, Coil, Str, #210, 09.01 07 Link 1
12 30406 (10000000- ) Clip, Keeper 1
13 09010 (10000000- ) Screw, Hex, M08 X 1.25 X 25, Ss 1
14 09026 (10000000- 10364537 ) Screw, Hex, M08 X 1.25 X 40, Ss 2
14 09011 (10364538- ) Screw, Hex, M08 X 1.25 X 30, Ss 2
15 32662 (10000000- 10705714 ) Washer, 0.38b 1.22d .06, Ss 2
16 222469 (10000000- ) Spring, Flat, Centering 1
17 1052672 (10000000- 10668617 ) Tire Assy, Foam, 4.10/3.5- 06 3bolt Grey 2
(Replaced by 1073298 - Order Qty 2)
17 1073298 (10668618- ) Tire Assy, Foam, 4.10/3.5- 06 3.5bc/3bolt 2
18 11109 (10000000- ) Nut, Wheel, .44-20 X 60 Angle 6
19 397805 (10000000- ) Plate, Caster 1
20 04843 (10000000- ) Bushing, Fing, 0.63b 0.72d 0.25I 2
21 1049046 (10000000- ) Caster, Swivel, 5.0D 2.0W, 4 Hole, Gray 2
22 12333 (10000000- ) Screw, Hex, M08 X 1.25 X 25, Ss, NI 6
23 41186 (10000000- ) Washer, Belleville, .31 6
24 51787 (10000000- ) Bumper, Rbr 1
25 1017218 (10000000- ) Washer, FlIt, 0.321b 1.00d .12, Ss 4
26 1014563 (10000000- ) Washer, FIt, 0.40b 1.12d .12, Ss 4
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (03- 2015) 2-11

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 6 - Main Frame and Drive Group (S/N 10705715- )

2-12 5680 331178 (10- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 6 - Main Frame and Drive Group (S/N 10705715- )
Ref. Part No. Serial Number Description Qty.
1 398311 (10000000- ) Frame, Main [5700] 1
2 59658 (10000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
3 01685 (10000000- ) Washer, FlIt, .31 Ss 6
v 4 1072422 (10705715- ) Transaxle Assy, W/ Motor [W/O Park Lock] 1
AV 5 1072554 (10705715- ) Vr, Motor Kit, Transaxle [5680/5700] 1
(Breakdown Parts Not Available)
AA 1072555 (10705715- ) Vr, Brush Kit, Motor 1072554 1
6 222035 (10000000- ) Isolator, Vib, Transaxle 2
7 222036 (10000000- ) Bracket, Mtg, Isolator 2
8 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 9
9 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 9
10 1072660 (10705715- ) Bracket, Mtg, Transaxle 1
11 43500 (10000000- ) Chain, Coil, Str, #210, 09.01 07 Link 1
12 30406 (10000000- ) Clip, Keeper 1
13 1072816 (10000000- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 8
14 1014563 (10000000- ) Washer, Flt, 0.40b 1.12d .12, Ss 4
15 1014563 (10705715- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
16 222469 (10000000- ) Spring, Flat, Centering 1
17 1073298 (10668618- ) Tire Assy, Foam, 4.10/3.5- 06 3.5bc/3bolt 2
17 1059450 (10000000- ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc 2
(Not For Use With Cylindrical Head Models)
18 11109 (10000000- ) Nut, Wheel, .44- 20 X 60 Angle 6
19 397805 (10000000- ) Plate, Caster 1
20 04843 (10000000- ) Bushing, Fing, 0.63b 0.72d 0.25I 2
21 1049046 (10000000- ) Caster, Swivel, 5.0D 2.0W, 4 Hole, Gray 2
22 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
23 39350 (10705715- ) Washer, Flat, 0.75, Sae 1
24 51787 (10000000- ) Bumper, Rbr 1
25 54274 (10705715- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 2-13

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 7 - Scrub Head Lift Group

5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 7 - Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 222027 (10000000- ) Arm, Lift, Head 2
2 222099 (10000000- ) Spacer, Lift Arm 2
3 222028 (10000000- ) Sleeve, .344B .62D1.3 Bronze 2
4 222504 (10000000- ) Screw, Hex, M08 X 1.25 X 55, Ss 2
5 01685 (10000000- ) Washer, Flt, .31 Ss 5
6 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,Nl, Ss 2
7 222210 (10000000- ) Pin, Clevis, 0.62 D X 2.12| 2
8 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 2
9 222034 (10000000- ) Bracket, Guide, Roller 1

10 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 2
11 30407 (10000000- ) Clip, Keeper, Open 3
12 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
13 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
14 397765 (10000000- ) Bracket, Mtg, Actuator 1
15 07786 (10000000- ) Nut, Hex, Std, M08 X 1.25, Ss 2
16 9005784 (10000000- ) Actuator Kit, F/1050461, Replmt [5680] 1
17 29558 (10000000- ) Pin, Clevis, 0.37 D X 1.50I 1
18 397768 (10000000- ) Spacer, .532Id X .750d X 1.00L 2
19 86866 (10000000- ) Pin, Hair Cotter, 0.38 D .072 Wir 1
20 44906 (10000000- ) Pin, Hair Cotter, 0.69 D .092 Wir 1
21 397818 (10000000- ) Spring, Extn, 0.25 Od .02 Wire 8.0 L 1
22 222054 (10000000- ) Bracket, Roller Guide 2
23 397766 (10000000- ) Channel, Mtg, Actuator 1
24 222196 (10000000- ) Pin, Clevis, 0.50 D X 4.00l 1

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-15



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 8 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10000000- 10548157)

il
’/////,/,Hﬂmm I
W &% y
P
/// // -~ - \\ \\\
MM mrmrmnn
it
2-16 5680 331178 (6-07)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 8 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10000000- 10548157)

Ref. Part No. Serial Number Description Qty.
v 397745 (10000000- ) Kit, Ci, Head, Scrbr, [5680] [700d] 1
A 1 1030877 (10000000- ) Cover, Head, Scb, Disc, Mach [28] [28.0/700mm] 1
A 2 222535 (10000000- ) Hose, Pvc, Clr, 0.38id 0.560d 08.00I 2
A 3 222536 (10000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
A 4 30406 (10000000- ) Clip, Keeper 2
A 5 397815 (10000000- 10548157 ) Motor, Ele, 36vdc .75hp Gear (See Breakdowns) 2
(Replaced By 1066328)
A 6 12317 (10000000- 10548157 ) Screw, Hex, M10 X 1.5 X 30, Ss 8
A 7 41187 (10000000- ) Washer, Belleville, .38 8
A 8 44961 (10000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 4
A 9 397813 (10000000- ) Bracket, Head, Actuator 1
A 10 45261 (10000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
A 11 35709 (10000000- ) Screw, Hex, .38- 16 X 3.50, G5 2
A 12 32662 (10000000- ) Washer, 0.38b 1.22d .06, Ss 2
A 13 01686 (10000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 14 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 15 222838 (10000000- ) Bracket, Pivot 1
A 16 222207 (10000000- ) Pin, Clevis, 0.31 D X 4.74l 1
A 17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
A 18 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 19 05720 (10000000- ) Screw, Hex, M10- 1.5 X 40, Ss 1
A 20 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 21 222055 (10000000- ) Roller, Linkage, Head 1
A 22 222197 (10000000- ) Pin, Clevis, 0.50 D X 4.75I 1
A 23 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
A 24 222363 (10000000- ) Spring, Extn, 1.230d X 0.15wir, 6.5l 2
A 25 1042966 (10000000- ) Hub, Drive, Brush, Disk, 0.75B [6T] 2
A 26 09011 (10000000- ) Screw, Hex, M08 X 1.25 X 30, Ss 2
A 27 00926 (10000000- 10548157 ) Key, Sq, 0.25 X 0.25, 00.75I 2
AV 397828 (10000000- ) Kit, Ci, Skirt, 700 mm, [5680] 1
AA 28 1021919 (10000000- )  Skirt, Head, Disk, 28.0/700mm 1
AA 29 397780 (10000000- ) Plug, Plstc 7
AA 30 397779 (10000000- ) Washer, 0.28b 1.00d .06t, Stl, Blk, Znc 7
A 31 41186 (10000000- ) Washer, Belleville, .31 2
A 32 32713 (10000000- ) Washer, 0.41b 0.81d .09, Ure 2
A 33 222403 (10000000- ) Wheel, 2.0d 0.88w 0.50b 2
A 34 222496 (10000000- ) Sleeve 2
A 35 33943 (10000000- ) Screw, Flat, M08 X 1.25 X 40, 10.9 2
A 36 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
A 37 32490 (10000000- ) Washer, Flat, 0.25, Std 2
A 38 222404 (10000000- ) Door, Scb Head, Lh 1
A 39 222405 (10000000- ) Door, Scb Head, Rh 1
A 40 59849 (10000000- ) Nut, Retainer, .312 Dia 2
A 41 1029425 (10000000- ) Tube, Rnd, 0.40id 0.500d 02.3I, Ss 2
A 42 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 43 57048 (10000000- ) Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
A 44 397816 (10000000- ) Strap Assy, Handle 1
A 45 23996 (10000000- ) Washer, Flat, 0.53b 0.84d .06, Stl, PI 1
A 46 397817 (10000000- ) Pin, Clevis, 0.50 D X 2.88| 1
A 47 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 9 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10548158- )

I
/”“HHHIHH||11\\H\“‘

Iy S M 26
/
gy T e T \Ee%

i i
KT
ST
2-18 5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 9 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10548158-

)

Ref. Part No. Serial Number Description Qty.
v 397745 (10000000- ) Kit, Ci, Head, Scrbr, [5680] [700d] 1
A 1 1030877 (10000000- ) Cover, Head, Scb, Disc, Mach [28] [28.0/700mm] 1
A 2 222535 (10000000- ) Hose, Pvc, Clr, 0.38id 0.560d 08.00I 2
A 3 222536 (10000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
A 4 30406 (10000000- ) Clip, Keeper 2
AV 5 1063103 (10548158- ) Motor, Ele, 36vdc 200rpm .75hp Gear 2
AA 1066573 (10548158- ) Vr, Brush Kit, Motor 2
A 6 09291 (10548158- ) Screw, Hex, M10 X 1.50 X 20, Ss 8
A 7 41187 (10000000- ) Washer, Belleville, .38 8
A 8 44961 (10000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 4
A 9 397813 (10000000- ) Bracket, Head, Actuator 1
A 10 45261 (10000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
A 11 35709 (10000000- ) Screw, Hex, .38- 16 X 3.50, G5 2
A 12 32662 (10000000- ) Washer, 0.38b 1.22d .06, Ss 2
A 13 1017218 (10000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 14 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 15 222838 (10000000- ) Bracket, Pivot 1
A 16 222207 (10000000- ) Pin, Clevis, 0.31 D X 4.74l 1
A 17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
A 18 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 19 05720 (10000000- ) Screw, Hex, M10- 1.5 X 40, Ss 1
A 20 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 21 222055 (10000000- ) Roller, Linkage, Head 1
A 22 222197 (10000000- ) Pin, Clevis, 0.50 D X 4.75I 1
A 23 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
A 24 222363 (10000000- ) Spring, Extn, 1.230d X 0.15wir, 6.5l 2
A 25 1042966 (10000000- ) Hub, Drive, Brush, Disk, 0.75B [6T] 2
A 26 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
A 27 00928 (10548158- ) Key, Sq, 0.25 X 0.25, 1.00I 2
AV 397828 (10000000- ) Kit, Ci, Skirt, 700 mm, [5680] 1
AA 28 1021919 (10000000- ) Skirt, Head, Disk, 28.0/700mm 1
AA 29 397780 (10000000- ) Plug, Plstc 7
AA 30 397779 (10000000- ) Washer, 0.28b 1.00d .06t, Stl, Blk, Znc 7
A 31 1066734 (10548158- ) Harness, Adapter, Motor 2
A 32 32713 (10000000- ) Washer, 0.41b 0.81d .09, Ure 2
A 33 222403 (10000000- ) Wheel, 2.0d 0.88w 0.50b 2
A 34 222496 (10000000- ) Sleeve 2
A 35 33943 (10000000- ) Screw, Flat, M08 X 1.25 X 40, 10.9 2
A 36 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
A 37 140027 (10000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
A 38 222404 (10000000- ) Door, Scb Head, Lh 1
A 39 222405 (10000000- ) Door, Scb Head, Rh 1
A 40 59849 (10000000- ) Nut, Retainer, .312 Dia 2
A 41 1029425 (10000000- ) Tube, Rnd, 0.40id 0.500d 02.3I, Ss 2
A 42 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 43 57048 (10000000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
A 44 397816 (10000000- ) Strap Assy, Handle 1
A 45 23996 (10000000- )  Washer, Flat, 0.53b 0.84d .06, Stl, PI 1
A 46 397817 (10000000- ) Pin, Clevis, 0.50 D X 2.88| 1
A 47 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-19



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 10 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000-10548157)

2-20 5680 331178 (08-2012)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 10 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000- 10548157)

Ref. Part No. Serial Number Description
v 397740 (10000000- ) Kit, Ci, Head, Scrbr, [5680] [800d]
A 1 1030875 (10000000- ) Cover, Head, Scb, Disc, Mach [32] [32.0/800mm]
A 2 222535 (10000000- ) Hose, Pvc, Clr, 0.38id 0.560d 08.00l
A 3 222536 (10000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm08
A 4 30406 (10000000- ) Clip, Keeper
A 5 397815 (10000000- 10548157 ) Motor, Ele, 36vdc .75hp Gear (See Breakdowns)

(Replaced By 1066328)

Qty.

1

1

2

1

2

2

A 6 12317 (10000000- 10548157 ) Screw, Hex, M10 X 1.5 X 30, Ss 8
A 7 41187 (10000000- ) Washer, Belleville, .38 8
A 8 44961 (10000000- ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 4
A 9 397813 (10000000- ) Bracket, Head, Actuator 1
A 10 45261 (10000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
A 11 35709 (10000000- ) Screw, Hex, .38- 16 X 3.50, G5 2
A 12 32662 (10000000- ) Washer, 0.38b 1.22d .06, Ss 2
A 13 01686 (10000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 14 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 15 222838 (10000000- ) Bracket, Pivot 1
A 16 222207 (10000000- ) Pin, Clevis, 0.31 D X 4.74] 1
A 17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
A 18 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 19 05720 (10000000- ) Screw, Hex, M10- 1.5 X 40, Ss 1
A 20 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 21 222055 (10000000- ) Roller, Linkage, Head 1
A 22 222197 (10000000- ) Pin, Clevis, 0.50 D X 4.75I 1
A 23 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
A 24 222363 (10000000- ) Spring, Extn, 1.230d X 0.15wir, 6.5l 2
A 25 1042966 (10000000- ) Hub, Drive, Brush, Disk, 0.75B [6T] 2
A 26 09011 (10000000- ) Screw, Hex, M08 X 1.25 X 30, Ss 2
A 27 00926 (10000000- 10548157 ) Key, Sq, 0.25 X 0.25, 00.75I 2
AV 397832 (10000000- ) Kit, Ci, Skirt, 800 mm, [5680] 1
AA 28 1022013 (10000000- ) Skirt, Head, Disk, 32.0/800mm 1
AA 29 397780 (10000000- ) Plug, Plstc 7
AA 30 397779 (10000000- ) Washer, 0.28b 1.00d .06t, Stl, Blk, Znc 7
A 31 41186 (10000000- ) Washer, Belleville, .31 2
A 32 32713 (10000000- ) Washer, 0.41b 0.81d .09, Ure 2
A 33 222403 (10000000- ) Wheel, 2.0d 0.88w 0.50b 2
A 34 222496 (10000000- ) Sleeve 2
A 35 33943 (10000000- ) Screw, Flat, M08 X 1.25 X 40, 10.9 2
A 36 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
A 37 32490 (10000000- ) Washer, Flat, 0.25, Std 2
A 38 222404 (10000000- ) Door, Scb Head, Lh 1
A 39 222405 (10000000- ) Door, Scb Head, Rh 1
A 40 59849 (10000000- ) Nut, Retainer, .312 Dia 2
A 41 1029425 (10000000- ) Tube, Rnd, 0.40id 0.500d 02.3I, Ss 2
A 42 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
43 57048 (10000000- ) Washer, Flat, 0.53b 2.13d .11, Sil, PI 2

44 397816 (10000000- ) Strap Assy, Handle 1

45 23996 (10000000- ) Washer, Flat, 0.53b 0.84d .06, Stl, PI 1

46 397817 (10000000- ) Pin, Clevis, 0.50 D X 2.88| 1

47 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-21



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 11 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10548158- )

I
/”“HHHIHH||11\\H\“‘

/////////’/\ _ B /,/' 2\ AN
g e T @ 26
/ M I\ S

i i
//”////// N \\\\\“\\\
Wi
2-22 5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 11 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10548158-

)

Ref. Part No. Serial Number Description Qty.
v 397740 (10000000- ) Kit, Ci, Head, Scrbr, [5680] [800d] 1
A 1 1030875 (10000000- ) Cover, Head, Scb, Disc, Mach [32] [32.0/800mm] 1
A 2 222535 (10000000- ) Hose, Pvc, Clr, 0.38id 0.560d 08.00I 2
A 3 222536 (10000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
A 4 30406 (10000000- ) Clip, Keeper 2
AV 5 1063103 (10548158- ) Motor, Ele, 36vdc 200rpm .75hp Gear 2
AA 1066573 (10548158- ) Vr, Brush Kit, Motor 2
A 6 09291 (10548158- ) Screw, Hex, M10 X 1.50 X 20, Ss 8
A 7 41187 (10000000- ) Washer, Belleville, .38 8
A 8 44961 (10000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 4
A 9 397813 (10000000- ) Bracket, Head, Actuator 1
A 10 45261 (10000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
A 11 35709 (10000000- ) Screw, Hex, .38-16 X 3.50, G5 2
A 12 32662 (10000000- ) Washer, 0.38b 1.22d .06, Ss 2
A 13 1017218 (10000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 14 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 15 222838 (10000000- ) Bracket, Pivot 1
A 16 222207 (10000000- ) Pin, Clevis, 0.31 D X 4.74l 1
A 17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
A 18 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 19 05720 (10000000- ) Screw, Hex, M10- 1.5 X 40, Ss 1
A 20 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 21 222055 (10000000- ) Roller, Linkage, Head 1
A 22 222197 (10000000- ) Pin, Clevis, 0.50 D X 4.75I 1
A 23 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
A 24 222363 (10000000- ) Spring, Extn, 1.230d X 0.15wir, 6.5l 2
A 25 1042966 (10000000- ) Hub, Drive, Brush, Disk, 0.75B [6T] 2
A 26 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
A 27 00928 (10548158- ) Key, Sq, 0.25 X 0.25, 1.00I 2
AV 397832 (10000000- ) Kit, Ci, Skirt, 800 mm, [5680] 1
AA 28 1022013 (10000000- ) Skirt, Head, Disk, 32.0/800mm 1
AA 29 397780 (10000000- ) Plug, Plstc 7
AA 30 397779 (10000000- ) Washer, 0.28b 1.00d .06t, Stl, Blk, Znc 7
A 31 1066734 (10548158- ) Harness, Adapter, Motor 2
A 32 32713 (10000000- ) Washer, 0.41b 0.81d .09, Ure 2
A 33 222403 (10000000- ) Wheel, 2.0d 0.88w 0.50b 2
A 34 222496 (10000000- ) Sleeve 2
A 35 33943 (10000000- ) Screw, Flat, M08 X 1.25 X 40, 10.9 2
A 36 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
A 37 140027 (10000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
A 38 222404 (10000000- ) Door, Scb Head, Lh 1
A 39 222405 (10000000- ) Door, Scb Head, Rh 1
A 40 59849 (10000000- ) Nut, Retainer, .312 Dia 2
A 41 1029425 (10000000- ) Tube, Rnd, 0.40id 0.500d 02.3I, Ss 2
A 42 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
43 57048 (10000000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
44 397816 (10000000- ) Strap Assy, Handle 1
45 23996 (10000000- ) Washer, Flat, 0.53b 0.84d .06, Stl, PI 1
46 397817 (10000000- ) Pin, Clevis, 0.50 D X 2.88| 1
47 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-23



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 12 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10000000- 10548157)

/Hfllmrm‘rrru i
I &% y
Wi~ -l
ly - — - I
My T 7 g il
Iy T T
AU
2-24 5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 12 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10000000- 10548157)

Ref. Part No. Serial Number Description
v 397744 (10000000- ) Kit, Ci, Head, Scrbr, [5680] [900d]
A 1 222223 (10000000- ) Cover, Head, Scrbr, Disc [36]
A 2 222535 (10000000- ) Hose, Pvc, Clr, 0.38id 0.560d 08.00l
A 3 222536 (10000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm08
A 4 30406 (10000000- ) Clip, Keeper
A 5 397815 (10000000- 10548157 ) Motor, Ele, 36vdc .75hp Gear (See Breakdowns)

(Replaced By 1066328)

Qty.

1

1

2

1

2

2

A 6 12317 (10000000- 10548157 ) Screw, Hex, M10 X 1.5 X 30, Ss 8
A 7 41187 (10000000- ) Washer, Belleville, .38 8
A 8 44961 (10000000- ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 4
A 9 397813 (10000000- ) Bracket, Head, Actuator 1
A 10 45261 (10000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
A 11 35709 (10000000- ) Screw, Hex, .38- 16 X 3.50, G5 2
A 12 32662 (10000000- ) Washer, 0.38b 1.22d .06, Ss 2
A 13 01686 (10000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 14 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 15 222838 (10000000- ) Bracket, Pivot 1
A 16 222207 (10000000- ) Pin, Clevis, 0.31 D X 4.74] 1
A 17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
A 18 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 19 05720 (10000000- ) Screw, Hex, M10- 1.5 X 40, Ss 1
A 20 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 21 222055 (10000000- ) Roller, Linkage, Head 1
A 22 222197 (10000000- ) Pin, Clevis, 0.50 D X 4.75I 1
A 23 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
A 24 222363 (10000000- ) Spring, Extn, 1.230d X 0.15wir, 6.5l 2
A 25 1042966 (10000000- ) Hub, Drive, Brush, Disk, 0.75B [6T] 2
A 26 09011 (10000000- ) Screw, Hex, M08 X 1.25 X 30, Ss 2
A 27 00926 (10000000- 10548157 ) Key, Sq, 0.25 X 0.25, 00.75I 2
AV 397836 (10000000- ) Kit, Ci, Skirt, 900 mm, [5680] 1
AA 28 1022042 (10000000- ) Skirt, Head, Disk, 36.0/900mm 1
AA 29 397780 (10000000- ) Plug, Plstc 7
AA 30 397779 (10000000- ) Washer, 0.28b 1.00d .06t, Stl, Blk, Znc 7
A 31 41186 (10000000- ) Washer, Belleville, .31 2
A 32 32713 (10000000- ) Washer, 0.41b 0.81d .09, Ure 2
A 33 222403 (10000000- ) Wheel, 2.0d 0.88w 0.50b 2
A 34 222496 (10000000- ) Sleeve 2
A 35 33943 (10000000- ) Screw, Flat, M08 X 1.25 X 40, 10.9 2
A 36 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
A 37 32490 (10000000- ) Washer, Flt, .25 Std 2
A 38 222404 (10000000- ) Door, Scb Head, Lh 1
A 39 222405 (10000000- ) Door, Scb Head, Rh 1
A 40 59849 (10000000- ) Nut, Retainer, .312 Dia 2
A 41 1029425 (10000000- ) Tube, Rnd, 0.40id 0.500d 02.3I, Ss 2
A 42 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
43 57048 (10000000- ) Washer, Flat, 0.53b 2.13d .11, Sil, PI 2

44 397816 (10000000- ) Strap Assy, Handle 1

45 23996 (10000000- ) Washer, Flat, 0.53b 0.84d .06, Stl, PI 1

46 397817 (10000000- ) Pin, Clevis, 0.50 D X 2.88| 1

47 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-25



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 13 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10548158- )

)
)
B-—o

@

MITI T ||1mﬂ\mﬁ‘(

\
Tt

2-26 5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 13 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10548158-

)

Ref. Part No. Serial Number Description Qty.
v 397744 (10000000- ) Kit, Ci, Head, Scrbr, [5680] [900d] 1
A 1 222223 (10000000- ) Cover, Head, Scrbr, Disc [36] 1
A 2 222535 (10000000- ) Hose, Pvc, Clr, 0.38id 0.560d 08.00l 2
A 3 222536 (10000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
A 4 30406 (10000000- ) Clip, Keeper 2
AV 5 1063103 (10548158- ) Motor, Ele, 36vdc 200rpm .75hp Gear 2
AA 1066573 (10548158- ) Vr, Brush Kit, Motor 2
A 6 09291 (10548158- ) Screw, Hex, M10 X 1.50 X 20, Ss 8
A 7 41187 (10000000- ) Washer, Belleville, .38 8
A 8 44961 (10000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 4
A 9 397813 (10000000- ) Bracket, Head, Actuator 1
A 10 45261 (10000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
A 11 35709 (10000000- ) Screw, Hex, .38- 16 X 3.50, G5 2
A 12 32662 (10000000- ) Washer, 0.38b 1.22d .06, Ss 2
A 13 1017218 (10000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 14 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 15 222838 (10000000- ) Bracket, Pivot 1
A 16 222207 (10000000- ) Pin, Clevis, 0.31 D X 4.74l 1
A 17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
A 18 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 19 05720 (10000000- ) Screw, Hex, M10- 1.5 X 40, Ss 1
A 20 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 21 222055 (10000000- ) Roller, Linkage, Head 1
A 22 222197 (10000000- ) Pin, Clevis, 0.50 D X 4.75I 1
A 23 (02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
A 24 222363 (10000000- ) Spring, Extn, 1.230d X 0.15wir, 6.5l 2
A 25 1042966 (10000000- ) Hub, Drive, Brush, Disk, 0.75B [6T] 2
A 26 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
A 27 00928 (10548158- ) Key, Sq, 0.25 X 0.25, 1.00I 2
AV 397836 (10000000- ) Kit, Ci, Skirt, 900 mm, [5680] 1
AA 28 1022042 (10000000- ) Skirt, Head, Disk, 36.0/900mm 1
AA 29 397780 (10000000- ) Plug, Plstc 7
AA 30 397779 (10000000- ) Washer, 0.28b 1.00d .06t, Stl, Blk, Znc 7
A 31 1066734 (10548158- ) Harness, Adapter, Motor 2
A 32 32713 (10000000- ) Washer, 0.41b 0.81d .09, Ure 2
A 33 222403 (10000000- ) Wheel, 2.0d 0.88w 0.50b 2
A 34 222496 (10000000- ) Sleeve 2
A 35 33943 (10000000- ) Screw, Flat, M08 X 1.25 X 40, 10.9 2
A 36 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
A 37 140027 (10000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
A 38 222404 (10000000- ) Door, Scb Head, Lh 1
A 39 222405 (10000000- ) Door, Scb Head, Rh 1
A 40 59849 (10000000- ) Nut, Retainer, .312 Dia 2
A 41 1029425 (10000000- ) Tube, Rnd, 0.40id 0.500d 02.3I, Ss 2
A 42 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
43 57048 (10000000- )  Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
44 397816 (10000000- ) Strap Assy, Handle 1
45 23996 (10000000- ) Washer, Flat, 0.53b 0.84d .06, Stl, PI 1
46 397817 (10000000- ) Pin, Clevis, 0.50 D X 2.88| 1
47 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-27



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 14 - Recovery Tank Group

12

16—

2-28 5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 14 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
v 1 398440 (10000000- ) Tank, Recvy [5680/5700] 1
2 1042996 (10000000- ) Screen, Debris, [5680/5700] (Optional) 1
3 9005799 (10000000- ) Cover, Front, Teal, Afmkt [5680 Disk] 1
\Y 4 1011168 (10000000- ) Hose, Assembly, Drain, 25.7 1
AV 5 1008639 (10000000- ) Cap, Drain Assembly 1
AA 6 1019563 (10000000- ) Strap, Drain Cap 1
AA 7 1008637 (10000000- ) O Ring, 1.48” D, 1.76” Od 1
8 222194 (10000000- ) Hose, Drain, Flex 1
9 222151 (10000000- ) Tube, Drain 1
10 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
11 12273 (10000000- ) Screw, Hex, M08 X 1.25 X 20, Ss, NI 4
12 11399 (10000000- ) Clamp- Wormdrive, 0.81- 1.50D 2
13 222516 (10000000- ) Sleeve, P/M, 0.496d 0.318b 0.31| 430ss 4
14 30013 (10000000- ) Washer, Flat, .31 Fender 4
15 222793 (10000000- ) Clip, Hose, Hanger 2
16 22297 (10000000- ) Clamp, Hose, Wormdrive, 1.56-2.50d 1
17 222822 (10000000- ) Switch, Float 1
18 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2
19 374060 (10000000- ) Hose & Cuff Assy, Vacuum 1.51D 32L 1
20 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
21 1037821 (10000000- ) Filter, Panl, Dust, 2.3 X 04.5 X 06.4 1
22 01685 (10000000- )  Washer Flt .31 Ss 2
23 69234 (10000000- ) Clamp, Cable, 1.00D 0.62W Stl 2
24 11531 (10000000- ) Clamp, Hose, Wormdrive, 1.06-2.00d 1
v 25 1011167 (10000000- ) Hose, Assembly, Drain, 26.7 1
AV 26 1008639 (10000000- ) Cap, Drain Assembly 1
AA 27 1019563 (10000000- ) Strap, Drain Cap 1
AA 28 1008637 (10000000- ) ORing, 1.48” 1D, 1.76” Od 1
v 29 9008164 (10000000- ) Cover Kit, Recvy Tank, Retro[5680/5700] 1
A 30 240239 (10480874- ) Knob, Rnd, 0.75d 0.50I, 10- 24 Fem 1
A 31 1062741 (10480874- ) Cover, Tank, Recvy [5680/5700] 1
A 32 1062846 (10480874- ) Gasket, Cover [5680/5700] 1
A 33 621443 (10480874- ) Chain, Ball, 10, 0157mml, Ss 1
A 34 605975 (10480874- ) Screw, Trs, Phl, 10-24 X 0.50, Sems, Ss 1
A 35 222267 (10480874- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-29



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 15 - Solution Tank Group

2-30 5680 331178 (10-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 15 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 397705 (10000000- ) Bracket, Prop, Arm 1
2 222516 (10000000- ) Sleeve, .318B .496D .312 Ss 2
3 30013 (10000000- ) Washer- Flt .31 Fender Pltd 2
4 398430 (10000000- ) Tank, Soltn [5680/5700] 1
5 75611 (10000000- ) Ftg- Plug Npt 12Pm Rd Hd Plstc. 3
6 222712 (10000000- ) Cover, Solution Tank, w/Label 1
7 222120 (10000000- ) Gasket, Tank, Front 1
8 222121 (10000000- ) Gasket, Tank, Rear 1
9 222406 (10000000- ) Stop, Tank 1

10 222460 (10000000- ) Sleeve 1
11 222462 (10000000- ) Spring, Torsion 1
12 1050554 (10000000- ) Hinge, Leaf [T7, 5680/5700] 2
13 398485 (10000000- ) Hinge Widt, Leaf [5680/5700] 2
14 222463 (10000000- ) Scr-FIt M 8X1.25 20 Blk Nyloc 2
15 12333 (10000000- ) Scr- Hexssm 8X1.25 25 Nylnloc 1
16 12273 (10000000- ) Screw, Hex, M08 X 1.25 X 20, Ss, NI 2
17 01685 (10000000- )  Washer Flt .31 Ss 1
18 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

5680 331178 (10-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-31



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 16 - Vacuum Fan Group

5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 16 - Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
v 1 9004054 (10355629- ) Motor Kit, Vacuum, Repimt 1
A 2 223264 (10355629- ) Seal, Vac Fan 1
A 3 1041772 (10355629- ) Brush Kit, Motor, Fan [1 Kit = 2 Brsh] 1
A 4 1041766 (10355629- ) Cover, Cooling Fan 1
v 1 398520 (10000000- 10355628 ) Fan Assy, Vacuum, 5.7d, 036vdc, 3 Stage 1
A 2 223264 (10000000- 10355628 ) Seal, Vac Fan 1
A 3 398513 (10000000- 10355628 ) Brush Kit, Motor, Fan [1 Kit = 2 Brsh] 1
A 4 398511 (10000000- 10355628 ) Housing 1
5 40678 (10000000- ) Clamp- Cable, 0.44D 0.62W 1
6 49266 (10000000- ) Tie, Cable 1.75D Max 7.50Lg 2
7 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
8 222122 (10000000- ) Bracket, Mounting, Vac Fan 3
9 222361 (10000000- ) Hose, Inlet Recovery Tank 1
10 49263 (10000000- ) Tie, Cable, Nyl, 11.4] .19w 3.0 Max D 1
11 222667 (10000000- ) Cable, .06d, 06.8l, .25ball/.25ball 1
12 1072823 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss, Sems 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (11-2014) 2-33
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 17 - Solution Control Group

5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 17 - Solution Control Group

Ref. Part No. Serial Number Description Qty.
1 222185 (10000000- ) Lever, Control 1
2 222190 (10000000- ) Grip, Handle 1
3 222186 (10000000- ) Housing, Cntrl Lever 1
4 43242 (10000000- ) Swivel 2
5 32515 (10000000- ) Screw, Pan, #08-32 X 0.38, 1 2
6 43454 (10000000- ) Washer, 0.34b 0.69d .06, Nyl 2
7 09011 (10000000- ) Screw, Hex, M08 X 1.25 X 30, Ss 1
8 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 4
9 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2

10 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
11 222188 (10000000- ) Cable, Push/Pull, 51.5L, 1.3 .075 1
12 397787 (10000000- ) Bracket, Mtg, Valve 1
13 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
14 49266 (10000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
15 1062393 (10000000- ) Valve, Water, Solenoid, 36vdc Bm10/Bm10 1
16 1024237 (10000000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr 1
17 397777 (10000000- ) Hose, Rbr, E90, 0.62ID 0.81ID (Valve) 1
18 63810 (10000000- ) Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 1
19 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31- 0.88d 2
20 222097 (10000000- ) Lever, Valve 1
21 09740 (10000000- ) Screw, Hex, M08 X 1.25 X 20, Ss 2
22 222742 (10000000- ) Screen, Drain 1
23 222728 (10000000- )  Fitting, Plstc, Str, Bm08/Fing 1

5680 331178 (10-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-35



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 18 - Battery Group

S
]
()¢

Ay n B
3” H
A

)

~
al XK
—

5680 331178 (04-2016)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-36



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 18 - Battery Group

Ref. Part No. Serial Number Description Qty.
1 222218 (10000000- ) Cable, Battery 1
2 63735 (10000000- ) Wire, 06ga 11.0l Blk .38ring /.38ring 5
3 01757 (10000000- ) Washer, Lock, Int, MO3, Ss 2
4 45962 (10000000- ) Cover, Terminal,Poly (Standard - Tall Clear) 12
4 1041030 (10000000- ) Cap, Battery (Optional - Short Black) 12
5 02076 (10000000- ) Boot, 90Deg .50D .57X .84 12
v 6 222217 (10000000- ) Harness, Cable, Battery 1
A 7 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 222778 (10000000- ) Battery Kit 36V 235Ah Wet 1
A 8 222473 (10000000- ) Spacer, Battery .62X1.5X21.0 3
A 9 222474 (10000000- ) Spacer, Battery 3.0X4.3X21.0 1
A 10 222280 (10000000- ) Battery, 6V, Res Cap: 129 Wet (Standard) 6
10 390764 (10000000- ) Battery, 06vdc 0180ah [Maint Free] (Optional) 6
10 1074042 (10000000- ) Battery, Agm, 06vdc, 220ah (Discover) 6
11 222682 (10000000- ) Strap, Poly, Webbing, 100” L 1
12 01754 (10000000- ) Nut, Hex, Std, M3 X 0.50, 8 2
13 87435 (10000000- ) Nut, Hex, Flexlock, .31-18 12
14 06923 (10000000- ) Screw, Pan, Phl, M3 X 0.50 X 25, 4.8 2
15 1028907 (10000000- ) Bracket, Connector [5700xp] 1
16 1030332 (10000000- ) Plate, Switch, Guard 1
17 611006 (10000000- ) Switch Kit, Rlr, Replmt 1
18 06922 (10000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
19 01757 (10000000- ) Washer, Lock, Int, M3, Ss 2
20 1057853 (10486126- ) Tray, Battery, [5680/5700] 1
21 1029442 (10000000- ) Harness, Adapter [Interlock] 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (04-2016) 2-37

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 19 - Steering Control Group

2-38 5680 331178 (08-2012)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 19 - Steering Control Group

Ref. Part No. Serial Number Description Qty.
1 222740 (10000000- ) Handle, Speed Control 1
2 1066506 (10000000- ) Grip, Handle, Rnd 2
3 222079 (10000000- ) Gear, Speed Control 1
4 222501 (10000000- ) Washer, Spacer, Speed Control 1
5 49514 (10000000- ) Bearing, Snap .875 Bore 2
6 222081 (10000000- ) Spring, Torsion Centering 1
7 397736 (10000000- 10714324 ) Harness, Switch, Potentiometer 1
7 9013714 (10714325- ) Potentiometer Kit, Drive [5680] 1
8 222607 (10000000- ) Nut- Hx Thin .38- 32 1
9 27974 (10000000- ) Gear, 28 T. 24P 1
10 06947 (10000000- ) Screw, Hex, M06 X 1.0 X 40, 8.8 1
11 32483 (10000000- ) Washer, Flt, .25 Sae 2
12 08708 (10000000- ) Nut, Hex, Lock, M06 X 1.0, NI 1
13 32988 (10000000- ) Washer, Lock, Int, .38 1
14 222083 (10000000- ) Plate, Shield 1
15 222465 (10000000- ) Screw, FIt, MO3 X 0.5 X 06, Ss 2
5680 331178 (11-2014) 2-39

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 20 - Operator Console Group

2-40 5680 331178 (03- 08)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 20 - Operator Console Group

Ref. Part No. Serial Number Description Qty.
1 1043581 (10000000- ) Shroud, Steering, Adj, Rwk [UL] 1
2 397761 (10000000- ) Cover, Ele, Rh 1
3 397760 (10000000- ) Cover, Ele, Lh 1
4 222267 (10000000- ) Screw, Pan, #06- 20 X 0.50, Fmg, [Ab] 12
5 370100 (10000000- ) Knob, 4- Prong W/.31- 18, Insert 1
6 397717 (10000000- ) Bracket, Shroud, Adj 1
7 32968 (10000000- ) Bolt, Carriage, .31-18 X 2.00 1
8 222248 (10000000- ) Sleeve 1
9 15675 (10000000- ) Screw, Hex, M08 X 1.25 X 16, Ss 2
10 07791 (10000000- ) Nut, Hex, Fing, M08 X 1.25 4
11 76888 (10000000- ) Button, Plug, 1.25h .00- .12 [Black Nyl] 1
12 368591 (10000000- ) Kit, Ci, Replmt, Rear Panel, [5680] 1
v 13 222282 (10000000- ) Switch 1
A 14 222684 (10000000- ) Key, Set Of Two 1
15 383725 (10000000- ) Circuitbreaker, 30.0a 2
16 383724 (10000000- ) Circuitbreaker, 25.0a 2
17 379000 (10000000- ) Button, Plug, 0.22h .00- .06 [Black Nyl] 1
18 383721 (10000000- ) Circuitbreaker, 10.0a 1
19 377433 (10000000 ) Gauge, Hourmeter, 12- 80vdc, Analog,Rt,.1 1
20 222683 (10000000- ) Gasket, Hourmeter 1
v 21 1038957 (10000000- 10714324 ) Gauge, Discharge, Battery, 36Vdc, Led 1
v 21 392894 (10714325- ) Gauge, Discharge, Batt, 24- 48vdc, Rt,Led 1
A 22 222683 (10000000- ) Gasket, Hourmeter 1
23 222768 (10000000- ) Pushnut, Fastener 3
24 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 2
25 30013 (10000000- ) Washer, Flat, .31 Fender 3
26 01685 (10000000- ) Washer, Flt, .31 Ss 2
27 222639 (10000000- ) Seal, Rubber 1
28 397889 (10000000- ) Switch, Rocker, Dpst 1
29 56992 (10000000- ) Button, Plug, 0.50h .03- .12 [Black Nyl] 1
30 222290 (10000000- ) Diode, Ele, Plug 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (11-2014) 2-41

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 21 - Electrical Panel Group

Replaced By 9011905

2-42 5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 21 - Electrical Panel Group

Ref. Part No. Serial Number Description Qty.
1 1002660 (10000000- ) Plate, Mtg, Electronic 1
2 9004538 (10000000- ) Contactor, Kit [383731 Repimt] 1
3 45405 (10000000- ) Contactor, 36vdc 2
4 32984 (10000000- ) Washer, Lock, Int, .31 6
5 20170 (10000000- ) Nut, Hex, Jam, .31- 24 6
6 49047 (10000000- ) Module, Delay 1
7 397785 (10000000- 10714324 ) Controller, Propel, 40 Amp (Replaced by 9011905) 1
8 222104 (10000000- 10714324 ) Spacer 2
9 769251 (10000000- ) Busbar, Contactor 1

10 398526 (10000000- ) Relay, 36vdc, 5a, Spdt 2
11 10632-13  (10000000- ) Grommet, Rbr, 1.50id, F/ 1.8h, .31matl 1
12 13248 (10000000- ) Washer, 0.40b 1.12d .12, Stl, PI 8
13 39349 (10000000- ) Washer, Flt, .31 Sae 4
14 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 4
15 01713 (10000000- ) Nut, Hex, Std, #10- 32, 2 2
16 32980 (10000000- ) Washer, Lock, Int, #10 2
17 222768 (10000000- ) Pushnut, Fastener 4
18 222472 (10000000- 10714324 ) Cover, Electronic Board 1
19 16944 (10000000- 10714324 ) Screw, Hex, M04 X 0.7 X 10, Fmg 7
20 01314 (10000000- 10714324 ) Button, Plug, 0.38h .03-.12 [Black Nyl] 1
21 222158 (10000000- ) Screw, Hex, M06 X 1.0 X 10, Fmg 5
22 222159 (10000000- ) Screw, Hex, M06 X 1.0 X 25, Fmg 1
23 71026 (10000000- 10714324 ) Screw, Hex, Fmg, M04-0.7 X 20 2
24 222450 (10000000- ) Strap 1
25 08712 (10000000- ) Nut, Hex, Lock, M06 X 1.0, NI, Ss 1
26 41178 (10000000- ) Washer, Flat, .25 Fender 1
27 09163 (10000000- ) Screw, Flt, M06 X 1.0 X 16, Ss 1
28 01684 (10000000- ) Washer, Flt, .25 Ss 1
29 1212548 (10714325- ) Module, Drive 1
30 1073600 (10714325- ) Screw, Pan, M4 X 0.7 X 25, Fmg 2

5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net

2-43



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 22 - Squeegee Lift Group

Replaced By 1066506

2-44 5680 331178 (04-2016)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 22 - Squeegee Lift Group

Ref. Part No. Serial Number Description Qty.
1 222460 (10000000- ) Sleeve 1
2 222139 (10000000- ) Lever, Squeegee Lift 1
3 222647 (10000000- 10536097 ) Grip, Handle [Oblong] (Replaced By 1066506) 1
3 1066506 (10536098- ) Grip, Handle, Rnd 1
4 222665 (10000000- ) Bumper, Handle 1
5 79506 (10000000- ) Screw, Flat, M08- 1.25x 30, Ss 1
6 01685 (10000000- ) Washer, Flt, .31 Ss 2
7 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 1
8 222448 (10000000- ) Lever, Squeegee Lift, Upper 1
9 1045175 (10000000- ) Switch, Snap Actn, 250vac 1
10 222402 (10000000- ) Bracket, Switch, Fan 1
11 06923 (10000000- ) Screw, Pan, M03 X 0.5 X 25, 4.8 2
12 19064 (10000000- ) Washer, Flt, #06 2
13 01757 (10000000- ) Washer, Lock, Int, MO3, Ss 2
14 01754 (10000000- ) Nut, Hex, Std, M03 X 0.5 2
15 374745 (10000000- ) Pivot 1
16 222400 (10000000- ) Cam, Switch, Fan 1
17 222868 (10000000- ) Bushing, Fing, 0.75b 1.00d 0.28l, Bnz 1
18 222867 (10000000- ) Plate, Sqge, Pivot 1
19 57889 (10000000- ) Spring, Cmpr, 0.690d .05wir 0.6l 1

20 06948 (10000000- ) Screw, Hex, M06 X 1.0 X 45, 8.8 1
21 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
22 08708 (10000000- ) Nut, Hex, Lock, M06 X 1.0, NI 1
23 41178 (10000000- ) Washer, Flat, .25 Fender 2
24 222138 (10000000- ) Bracket, Catch 1
25 34738 (10000000- ) Rivet, Blind, .125d X 0.32 X .25d, Stl 2
26 222227 (10000000- ) Cable, .13d, 26.7I, .50eye /.25eye 1
27 01684 (10000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
28 08712 (10000000- ) Nut, Hex, Lock, M06 X 1.0, NI, Ss 1
29 01684 (10000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
30 08716 (10000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1

5680 331178 (04-2016)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-45



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 23 - Squeegee Linkage Group

=

2-46 5680 331178 (04-2016)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 23 - Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1030870 (10000000- ) Block, Pivot, Mach 1
2 222239 (10000000- ) Pin, 0.62d 05.41 1/16h 2/Cham 1
3 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
4 222468 (10000000- ) Roller 2
5 08178 (10000000- ) Pin, Cotter, .062 X 0.75 2
6 05283 (10000000- ) Pin, Clevis, 6mm D X 40mm 2
7 397820 (10000000- ) Link, Sqge, Upper 1
8 397821 (10000000- ) Link, Sqge, Lower, Rh 1
9 397822 (10000000- ) Link, Sqge, Lower, Lh 1

10 80950 (10000000- ) Bushing, Fing, 0.32b 0.50d 0.26l, Bnz 6
11 222460 (10000000- ) Sleeve 2
12 222230 (10000000- ) Bracket, Linkage, Lower 1
13 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 4
14 09026 (10000000- ) Screw, Hex, M08 X 1.25 X 40, Ss 1
15 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25,Nl, Ss 7
16 01685 (10000000- ) Washer, Flt, .31 Ss 7
17 222236 (10000000- ) Spring, Extn, 1.000d X 0.12wir, 5.0l 2
18 222231 (10000000- ) Bracket, Linkage, Upper 1
19 222233 (10000000- ) Block, Sqge, Adj 1
20 07786 (10000000- ) Nut, Hex, Std, M08 X 1.25, Ss 2
21 49883 (10000000- 10768291 ) Screw, Hex, M08 X 1.25 X 120, FI 1
22 360460 (10000000- ) Spacer 2
23 1018718 (10000000- ) Link, Sqge, Upper, Lh 1
24 09010 (10000000- ) Screw, Hex, M08 X 1.25 X 25, Ss 2
25 222153 (10768292- ) Knob, Star, 2.00d 3ear, M8 X 4.9 Stud 1
26 01686 (10768292- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
27 63416 (10768292- ) Washer, Flat, 0.31b 0.88d .12, Rbr 1
5680 331178 (04-2016) 2-47

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS
Fig. 24 - Squeegee Group, Model 700, 700 mm (28 in)

2-48 5680 331178 (9- 06)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 24 - Squeegee Group, Model 700, 700 mm (28 in)

Ref. Part No. Serial Number Description Qty.
v 397751 (10000000- ) Kit, Ci, Sqge, Assy, [5680] [700d] 1
A 1 222131 (10000000- ) Frame, Sqge 28" 1
A 2 222368 (10000000- ) Plate, Blade Retainer 28” 1
A 3 222381 (10000000- ) Blade, Sqge, Front, 38.971 Rbr [700mm] 1
A 4 222382 (10000000- ) Blade, Sqge, Rear, 40.93I Linatex[700mm] 1
A 5 222378 (10000000- ) Band WIdt, Sqge 28 1
A 6 222794 (10000000- ) Knob, W1.25- 20X1.5Lg Stud 2
A 7 82138 (10000000- ) Nut Speed,Retainer, .25- 20 Thd 2
A 8 222066 (10000000- ) Wheel, 3.0 Dia 4
A 9 222496 (10000000- ) Sleeve 2
A 10 222268 (10000000- ) Washer, .375B 1.25D .12Neopre 2
A 11 222244 (10000000- ) Cam, Adj, Sqge 2
A 12 222245 (10000000- ) Bracket, Mtg, Wheel 2
A 13 222260 (10000000- ) Pin, Clevis, 0.37 Dia 2.25Lg 2
A 14 222130 (10000000- ) Spring, Torsion, Wheel 2
A 15 39005 (10000000- ) Pin, Cotter .094X0.75 2
A 16 222497 (10000000- ) Sleeve 2
A 17 370100 (10000000- ) Knob, 4 Prongs w/.31- 8 Insert 4
A 18 397826 (10000000- ) Screw, Btn, M8 X 1.25 X 40, Ss18-8 2
A 19 01685 (10000000- )  Washer Flt .31 Ss 8
A 20 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 6
A 21 09767 (10000000- ) Scr Hexssm 8X1.25 70 2
A 22 49694 (10000000- ) Scr Hex Ssm 8X1.25 50 2
A 23 32486 (10000000- )  Washer, Flt, .50 Sae 4
v 222422 (10000000- ) Blade Kit, Sqge, Rbr [700] 1
A 24 222385 (10000000- ) Blade, Sqge, Tile, 38.97I [Linard, 28] 1
A 25 222387 (10000000- ) Blade, Sqge, Rear, 40.931 Gum [28”] 1
v 222428 (10000000- ) Sqge Kit, Oil Res Ure [700] 1
A 26 222391 (10000000- ) Blade, Sqge, Front, 38.971 [700mm] 1
A 27 222389 (10000000- ) Blade, Sqge, Rear, 40.93| Pyu [287] 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5680 331178 (07-09)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-49



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS
Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)

2-50 5680 331178 (9- 06)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)

Ref. Part No. Serial Number Description Qty.
v 397749 (10000000- ) Kit, Ci, Sqge, Assy, [5680] [800d] 1
A 1 222134 (10000000- ) Frame, Squeegee 32" 1
A 2 222240 (10000000- ) Plate, Blade Retainer 32 1
A 3 222241 (10000000- ) Blade, Sqge, Front, 43.661 Rbr [800mm] 1
A 4 222242 (10000000- ) Blade, Sqge, Rear, 45.65I Linatex [327] 1
A 5 222243 (10000000- ) Band WIdt, Sqge 32 1
A 6 222794 (10000000- ) Knob, W1.25- 20X1.5Lg Stud 2
A 7 82138 (10000000- ) Nut Speed,Retainer, .25- 20 Thd 2
A 8 222066 (10000000- ) Wheel, 3.0 Dia 4
A 9 222496 (10000000- ) Sleeve 2
A 10 222268 (10000000- ) Washer, .375B 1.25D .12Neopre 2
A 11 222244 (10000000- ) Cam, Adj, Sqge 2
A 12 222245 (10000000- ) Bracket, Mtg, Wheel 2
A 13 222260 (10000000- ) Pin, Clevis, 0.37 Dia 2.25Lg 2
A 14 222130 (10000000- ) Spring, Torsion, Wheel 2
A 15 39005 (10000000- ) Pin, Cotter .094X0.75 2
A 16 222497 (10000000- ) Sleeve 2
A 17 370100 (10000000- ) Knob, 4 Prongs w/.31- 8 Insert 4
A 18 397826 (10000000- ) Screw, Btn, M8 X 1.25 X 40, Ss18-8 2
A 19 01685 (10000000- )  Washer Flt .31 Ss 8
A 20 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 6
A 21 09767 (10000000- ) Scr Hexssm 8X1.25 70 2
A 22 49694 (10000000- ) Scr Hex Ssm 8X1.25 50 2
A 23 32486 (10000000- )  Washer, Flt, .50 Sae 4
v 222423 (10000000- ) Blade Kit, Sqge, Rbr [800] 1
A 24 222384 (10000000- ) Blade, Sqge, Tile, 43.66I [Linard, 32”] 1
A 25 222386 (10000000- ) Blade, Sqge, Rear, 45.65] Gum [327] 1
v 222429 (10000000- ) Blade Kit, Sqge, Pyu [800] 1
A 26 222392 (10000000- ) Blade, Sqge, Front, 43.661 Pyu [32"] 1
A 27 222388 (10000000- ) Blade, Sqge, Rear, 45.65| Pyu [327] 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5680 331178 (07-09)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-51



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 26 - Squeegee Group, Model 900, 900 mm (36 in)

2-52 5680 331178 (11-07)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 26 - Squeegee Group, Model 900, 900 mm (36 in)

Ref. Part No. Serial Number Description Qty.
v 397750 (10000000- ) Kit, Ci, Sqge, Assy, [5680] [900d] 1
A 1 1028029 (10000000- ) Frame, Sqge, 114cm [90cm/36] 1
A 2 392211 (10000000- ) Plate, Blade Retainer 36" 1
A 3 222413 (10000000- ) Blade, Sqge, Front, 47.411 Rbr [900mm] 1
A 4 222415 (10000000- ) Blade, Sqge, Rear, 49.37I Linatex[900mm] 1
A 5 222417 (10000000- ) Band WIdt, Sqge 36 1
A 6 222794 (10000000- ) Knob, W1.25- 20X1.5Lg Stud 2
A 7 82138 (10000000- ) Nut Speed,Retainer, .25- 20 Thd 2
A 8 222066 (10000000- ) Wheel, 3.0 Dia 4
A 9 222496 (10000000- ) Sleeve 2
A 10 222268 (10000000- ) Washer, .375B 1.25D .12Neopre 2
A 11 222244 (10000000- ) Cam, Adj, Sqge 2
A 12 222245 (10000000- ) Bracket, Mtg, Wheel 2
A 13 222260 (10000000- ) Pin, Clevis, 0.37 Dia 2.25Lg 2
A 14 222130 (10000000- ) Spring, Torsion, Wheel 2
A 15 39005 (10000000- ) Pin, Cotter .094X0.75 2
A 16 222497 (10000000- ) Sleeve 2
A 17 370100 (10000000- ) Knob, 4 Prongs w/.31- 8 Insert 4
A 18 397826 (10000000- ) Screw, Btn, M8 X 1.25 X 40, Ss18-8 2
A 19 01685 (10000000- )  Washer Flt .31 Ss 8
A 20 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 6
A 21 09767 (10000000- ) Scr Hexssm 8X1.25 70 2
A 22 49694 (10000000- ) Scr Hex Ssm 8X1.25 50 2
A 23 32486 (10000000- )  Washer, Flt, .50 Sae 4
v 222424 (10000000- ) Blade Kit, Sqge, Rbr [900] 1
A 24 222414 (10000000- ) Blade, Sqge, Tile, 47.41l [Linard, 36"] 1
A 25 222416 (10000000- ) Blade, Sqge, Rear, 49.37| Gum [367] 1
v 222433 (10000000- ) Sqge Kit, Ure [900mm] 1
A 26 222434 (10000000- ) Blade, Sqge, Front, 47.411 Ure, 5sl[36"] 1
A 27 222435 (10000000- ) Blade, Sqge, Rear, 49.371 Ure [36"] 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5680 331178 (07-09)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-53



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 27 - Electrical Schematic, Standard & Fast Model (S/N 10000000- 10361689)

XYW SAAY Ov 01
LN3HdNO YO LOW 13d0Yd
SLINIT ¥Y377041NOD

SH00714 13A37
HLOOWS NO SdWV I1-G
:40LOW 13d0Yd dH /1

6615001# LNVNN3L = 37NAONW
03S 8€°IF 440/33S SE'0: NO
+1ndino 3s7nd Lsv4d

6EGI/Z# LNVNN3L = |-Y
00ALZ 01 39VLTI0A Sd0da |-Y
JdArC = dNNd dIY LSV4d

SdWY 02-/I
+40L0W WNNJVA

avo1 TYWNHON SdWV Se-S
+4010W 8NYIS dH v/E

avo1 TYNHON SdWY G2-S
+4010W 8NYIS dH v/E

Zk 3% 4k 5% Gk 7% ”
! 1
T zw_mmwxoz_ |,»f 1NNl _|5n_z_ Hon_l_ 3ao1a zo“nmm_xn_n_:m
HOLIMS 3911 ouHL va0/Ez” ot Tveos e
A H31T0HLNOD 13d0YHd 8021 wm». i dY G2
9~ VHO/VEZ =~ NHE/VZ
2L vl €l 299
KT@L[
A19/ael Nyg/zz A4 34" yNd/I1Z
HOLOW 13d0dd
€
dnd/3L2 o~
[ - v
W18/ 1E] I DTS nd/aze
3IN00OW 3S7INd LSV4  dWNd 3SINd LSY4
A9/ AEN ! dnd/4L¢
Ag/SEl \_\ dnd/ase
JATVA "L30 LS4
Py MO¥‘WHO 22
ey N Tmorer VYV Ve pEndv
dNNd dlY LSY4 I-4
dNY 0l
Ag/0€l @ 4nd/aLe : REINZ2S
g v IN S~ NYyg/d9e
dANd "10S LSv4 AV13Y L1SV4 9890 I
o I dWV S¢ |
Xg/0el g 7 v und/Ll m_r n18/91 " S~—" Nya/2 ! i
HOLOW NV4 JVA HOLIVINOD NV4 OVA €90 HO0LOVLNOD
SJWY DE NIVA m
T avel «T@ d  Ag9/8l N LHM/VEI o
HOLOW €9NY3S LHITY ¥9J 2N T
~ SdWY 0E "
X1g/g9el g @ v NV1/02 ~— LHM/6] I
4OLOW 8nYIS L4371 Sg0 40LJVLNOD
HSNYd
ATG/HEI ﬂn NEVVE 4
30010 NOISS3HddNsS
\_EJ — dAV 0l
X78/r€l U REIVELY REIVZ2 Y40/9€ xrm_m_ﬂ# VHO/VE ~—  a3ay/vl
40LOVLNOJ NIV e HOLIMS A3 199
13A/9% ‘MS A
TE/NE] e VH0/E
HOL1VIIONI 39¥VHOSIA AY3LlvE
il il il i) i
wig/el— '+ ="+ =+ ="'+ -1+ qaw
S170A 9 S170A 9 S1710A 9 S1710A 9 S170A 9
H39HYHO AY3Llvg L70A 9E

b

5680 331178 (03- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-54



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 27 - Electrical Schematic, Standard & Fast Model (S/N 10000000- 10361689)

AT13IHNLYN3Hd NV4 JVA
440 ONINYNL WOH4 HSO 1S
ANVL AY3IA0J3H SINIAFHd
d3NIL NO-AV130 ONOJ3S €

11Nn4 LON ST MNVL
A"3A033H ANV G343IM0T SI
33933N0S N3IHM NO SNYNL
d0LIVINOD NV4 WNNOVA

avoa 11in4
SdWV Z'¥ 40LVNLIV
1417 @v3H 9nyos

NOILOW NI SI
INTHOVIN 3HL N3HM
03719493IN3 SI v

AVI3Y NV 4
P X HOLIMS Q3slvd 33933n0S
a7 e Sy NY9/ST v/g] N1 [oe TIN/P DD TIN O
HOLOVLINOD NV4 OVA mm|_ r——
I () 8 5L
PREVERIN £ NUE/ZT og| T[98 NS/ 11 e TIN
_le 3¢ HOLIMS 1v014
v:m_\zm_H
mamMer — B B ®
o 440
HOLIMS 10vHdL13yd 09— __JON 03y v g A18/9€l
r__ NVL/0l o
_ N _ i g T3A/av
i X HOLIMS| |
N anyos| |
o ol i _ REIVALZ
00___"IoN" %18 |g LHWYE| 2
| routns onaus T Targazes
Zn) »
and/ar - O Xge/ve T Aw/a8 L THM/6
HOLOVLINOQ HSNYg 30010 9NI®J01E
und/v.Z NVQ“ A49/8
> NoLLog R
ind/ar I [Rgrez N78/92 / s
AV13Y 1SV4 55758
dol _
und/a’z mVo“ N99/G2 N99/G2 °
10dS :HOLIMS LSV 4
AV13Y
134084 Yynd/ oL Ndo/vez
. JIAVA NOILNT0S \\NJ
aa/vel gl T [og und/z \&J, TIA/HY
P Y3LINYNOH
V.8
a8 @ I8 T3IA/0Y
_IVT_ 10d 3T1LLIOYHL
2&3 A3Y
NY9/G n1g/9
( o \ SSANYYH 10d
(9 nvg| T3A] LW 03d 8] P Ee e
o ™ < 0 © N~ 0

2-55

5680 331178 (03- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 28 - Electrical Schematic, Standard & Fast Model (S/N 10361690- 10551745)

XYN SAAY Oy 01
LN3HdNO YO LOW 13d0Hd
SLINIT ¥4377041NOD

SH00714 13A37
HLOOWS NO SdWV I1-G
:40LOW 13d0Yd dH /1

SdWY 02-/I
+40L0W WNNJVA

avo1 TYWNHON SdWV Ge2-S
+4010W 8NYIS dH v/E

avo1 TYNHON SdWY G2-S
+4010W 8NYIS dH v/E

Zk 3% 4k 5% Gk 7% ”
4_ T
T z._n.uﬂ._n._m_u.xoz_ L+ LndNI _I._.Dn_z_ ._.on_L 3aold zo“nmm_xn_n_bm
HOLIMS 3911 ouHL va0/Ez” ot Tveos e
20A H3T10HLINOD 13d04d 802! wﬂw\.,.. mn dWY S¢
9E- VHO/VEZ = ~— ~ NYE/2
2L vl €1y =}
A19/ael Nyg/zz A1d 34" yNd/I1Z
4OLOW 13d04d
@ .l dhv 0l
MI8/0El g oV v Und/aLe m_wr A3INP2 T ~— "NHE/F2
dWNnd 105 1S4 AVI3Y LSV 980 N
o I dWV S¢ |
MI8/0El g U v Und/ll m_r N78/791 ~ ~— " Nyg/v2 I
HOLOW NV4 JVA HOLIVINOD NV4 OVA 24990 HO0LOVLNOD
SdAY 0€E NIV W
e «T@ § Au9/8l S TAM/V6I g
HO0LOW dny3S LHITYH 80 20 T
N SANY 0E N
Ag/d€el g @ v NYL1/0¢ ~— LHMW/6] I
HOLON 8NYIS L4317 Sd9 H0LJIVLNOD
HSNyg
A9/HE] “n BEVVZE 4 ‘O'N ,IO._._>>w
30010 NOISS3HddNS MO0
~~ -H31NI H3DHVYHO dAV 0l
R R AIREIVE TIY VH0/gE <o VEOVET " a3
d0LIVLINOJ NIVW e HOLIMS A3 199
A3A/9% 'MS A
TE/NE] e VH0/E
HOLVIIANI 394VHOSIA AY3Llvd
____ ____ ____ ____ ____ ____
e e=r s g ] g s s N "g3u
S170A 9 SL10A 9 S170A 9 S1710A 9 S1710A 9 S170A 9
4394vHO Ad311vE LT0A 9€

b

5680 331178 (03- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-56



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 28 - Electrical Schematic, Standard & Fast Model (S/N 10361690- 10551745)

AT13IHNLYN3Hd NV4 JVA
440 ONINYNL WOH4 HSO 1S
ANVL AY3IA0J3H SINIAFHd
d3NIL NO-AV130 ONOJ3S €

11Nn4 LON ST MNVL
A"3A033H ANV G343IM0T SI
33933N0S N3IHM NO SNYNL
d0LIVINOD NV4 WNNOVA

avoa 11in4
SdWV Z'¥ 40LVNLIV
1417 @v3H 9nyos

NOILOW NI SI
INTHOVIN 3HL N3HM
03719493IN3 SI v

AVI3Y NV 4
P X HOLIMS Q3slvd 33933n0S
a7 e Sy NY9/ST v/g] N1 [oe TIN/P DD TIN O
HOLOVLINOD NV4 OVA mm|_ r——
I () 8 5L
PREVERIN £ NUE/ZT og| T[98 NS/ 11 e TIN
_le 3¢ HOLIMS 1v014
v:m_\zm_H
mamMer — B B ®
o 440
HOLIMS 10vHdL13yd 09— __JON 03y v g A18/9€l
r__ NVL/0l o
_ N _ i g T3A/av
i X HOLIMS| |
N anyos| |
o ol i _ REIVALZ
00___"IoN" %18 |g LHWYE| 2
| routns onaus T Targazes
Zn) »
and/ar - O Xge/ve T Aw/a8 L THM/6
HOLOVLINOQ HSNYg 30010 9NI®J01E
und/v.Z NVQ“ A49/8
> NoLLog R
ind/ar I [Rgrez N78/92 / s
AV13Y 1SV4 55758
dol _
und/a’z mVo“ N99/G2 N99/G2 °
10dS :HOLIMS LSV 4
AV13Y
134084 Yynd/ oL Ndo/vez
. JIAVA NOILNT0S \\NJ
aa/vel gl T [og und/z \&J, TIA/HY
P Y3LINYNOH
V.8
a8 @ I8 T3IA/0Y
_IVT_ 10d 3T1LLIOYHL
2&3 A3Y
NY9/G n1g/9
( o \ SSANYYH 10d
(9 nvg| T3A] LW 03d 8] P Ee e
o ™ < 0 © N~ 0

2-57

5680 331178 (03- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 29 - Electrical Schematic, Standard & Fast Model (S/N 10551746-10705714)

XYW SAAY Ov 01
LN3HdNO YO LOW 13d0Hd
SLINIT ¥4377041NOD

SH00714 13A37
HLOOWS NO SdWV I1-G
:40LOW 13d0Yd dH /1

SdWY 02-/I
+40L0W WNNJVA

avo1 TYWNHON SdWV Ge2-S
+4010W 8NYIS dH v/E

avo1 TYNHON SdWY G2-S
+4010W 8NYIS dH v/E

Zk 3k J Sk Gk 7k ”
4_ 1t
B A0 S 1007 | e B s
V40/€2
Ve 3TLLOYHL pg  VHO/OE n__>_<ww. ’
asn4
20A Y37T041NOD 13d0YHd 802! wm» I div 52
9E- YUO/VEZ  ~o  NHE/2Z
2L vl €1y =}
Ag/ael Nyg/zz A1d 34" yNd/I1Z
HOLOW 13d0Yd
dnv ol
Y 18/0€l @ 9Nd/dLe — REINATA
g v SN ~— "Nyg/gz
dWNnd 105 1S4 AVI3Y LSV 980 N
TN I dWv S¢ I
A8/0el g ROV v Hnd/Il &N NI8/91 S " Nyg/vz i vHo/ae
HOLOW NV4 JVA HOLIVINOD NV4 OVA 24990 HO0LOVLNOD
SV 0E NIV m
'R «T@ g AH9/8I N THM/VGI o
YOLOW 9NYIS LHOTY ¥80 w9
N SNV 0E |
Y1a/88l g @ v W1/02 R THM/6I I
HOLOW 8nHIS 1437 L=h) HOLIVLINOD
HsNYg
v_l_m\Im_ “n |_m>\u¢ ‘O'N ,IO._._>>w
30010 NOISSIHAANS MO0
~ -H3LNI HIDHVHO dWY ol
Y18/1€El N30 REIVZS Vg0/9E o VEO/VE  ~—  Q39/V|
d0LIVLINOJ NIVW e HOLIMS A3 199
134977 'MS AT
Ta/NE] e VH0/E
YO1VOIONI 39HVHOSIO A¥3L1vE
il il i il il il
Sae— 1T —IF —IF ¥ ¥ N30/
S170A 9 SLT0A 9 SL170A 9 S170A 9 S1T0A 9 SLT0A 9
H39HYHO AH3L1lvE L10A 9€

b

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-58



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 29 - Electrical Schematic, Standard & Fast Model (S/N 10551746-10705714)

AT3INLYNIYd NV JVA
440 ONINYNL WOY4 HSO1S
MNVL AY3IA033d SINIATYd
d3NIL NO-AYT130 ONOJ3S €

1704 LON SI ANVL
A43A0034 ANV 0343IMO7T SI
33933N0S N3HM NO SNYNL

HOLIVLINOD NY4 WNNIVA

avoa 11n4
SdNY 2'v 401VNnLdv
1417 dv3H 8nd93sS

NOILOW NI SI
INTHIVIN FHL N3IHM
03Z1943N3 SI ¥

AVI3Y NY4
N n HOLIMS 03SIVY 33933n0S
EREZA I YY) N®/5T v e YT 13e REIZ] co° REIVALS
_lv_l_ ¢
HOLOVLINOD NY4 VA mm|_
YETH (SN) HER A
R 4 NG8/Zl og| TS SING/TI TV
_lvT_ EHOLIMS 1v074
ATE/NEI
Y8/ Ve
R 340
HOLINS LOVHLIY o ———oy g3y | < IE/9E
c__ NL/0l g
s TV
% ¢ HOLIMS| |
} anyas| |
- Kat SEyvaes
Woo—__“ToN" 78 |d 1HW/VE| 2
HOLIMS ON3LX3 NO 5T T
@) >
ana/az \J 7 Reerve T rdo/as Ly 1AW/6
HOLIVLNOD HSNY¥E 30010 9NIND07E
SNaVL NVQ" XH5/8
\EJ nNoLLog N
gna/az SN e n18/92 / .
AY13H 1SV4 ——
dol -
gnd/az mﬂ“ N89/52 Ng9/5c T
10dS :HILIMS LSV4
AV13Y é
13d0¥d $gnd/oz Nu9/vSz
m 3IAVA NOLLNTO0S &)
Y1 8] T T Joe N ARCAYA TIA/HY
« 43LINYNOH
V.8
G8 @ 98 TINTH
_lvT_ 10d 31LLO¥HL
am4 A3
N¥9/S  N18/Y
/ \SSINYVH 10d
(" |nuo ng| 13A 1M a3yl x| )>SALYH L0
(3] (3] < n o N -]

2-59

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 30 - Electrical Schematic, ec-H20 Model (S/N 10000000- 10551745)

1045548

Ly o © ~ =
1 O B G =
T AU T
T LNdLNo |.9.. LNdNI _l._.:n_z_ ._.oal_ 3adold zo““mmmn_n_:m
XYW SdANY OF 0L NOLLOW NI HoLiMs LNl L0d VHO/EZ Y0/ 0E
IN3IHYND HOLON 13d0Hd A ¥a
SLINIT 4377104LNOD
KA 43ITT0ULNOD T3d0Ud 8021 wm\v mn dWy 52
9E- VH0/VEZ =~  NHE/VZ
L vl EL 242
SH00714 T3A371
HLOOWS NO SdWV [1-G g @ Y
*HOLOW T3d0dd dH ¢/1 YREZE T A A A EENETIRE
HOLOW T3d0dd
+€ IV STIAOW ANV
-6 1V STHT9VNT NTHM
HALLOV SI QYVOE OTH -22
(V110891 —
_Hwﬁm.ﬂ.| Ma%ww (4 vdsP-9r—
(HSNT11) (VVdS)E-9N—
SINANOdNOD :ot_ammam T @osk-or—
AINAONW  SNTd OCH 22 (VIOSN -91—
OCH -2
vaan
REDRNIIE?
@ STTe S Ta/Ae] 1™ awnd
T MO dNNd
.Eoum.o.z [INSSTAd) 501 NOLLTIOS
M19/XET HOLIMS Nd/T9| ~ 6-SI WAVTV_ AUD
TANSSTAL . - V0T
SN18/AST ka.mww Lt W:wﬁ xuosy gy o NIE
e
STTaZeT 1 (- Lve) wivyy ¢ 2_ ¢
S1a/mer| SSf LD
(219VND) (+L1ve)
L anamz |~ st LSt = I Nor78%
(3aoW) (+ L1ve)
L 189y |~ 01-St TE-SI ™ [T Xu0/ASY
@avod
TOYLNOD OZH 72 IN
sany 0z-21 yTEsE T } A~ I
. N g v " Ndg/2
FHOLOW ANNJYA HOLOW NY4 OYA HOLOVINGS Nv4 VA €ao HOLOVLNOO 9]
Py SV OF NIVIV 1<
avoT YWHON SdWv s2-6  Tomaver v SN ST T IIVe @
FHOLOW BNHIS dH +/E HOLOW ENYIS LHOIH ¥80 2
ey SdAY 0E
n_<@|_ IVNYON SdAV G2-5§ YI/EEl g @ v NVL/02Z - TAM/61
+HOLOW €nYHIS dH v/€ HOLOW EN¥2S 1431 g0 HOL1IVLINOD
HSNhyd
XT8/HEI ““ RELVES
30010 NOISS3IHdANS
N J— dAY Ol
NTa/TEl U Fyvars TIVY VHO/GE 1 TVHO/VET o a3yl
HOLIVLINGD NIVW a HOLIMS ATN d3dinre 190
REIVZ A4
TTa/ET Suag VHO/E
HOLVIIONT 394VHOSIA Ad3LLvd
Wil ____ !
=+ + I =+
S170A 8 SL70A 9 S170A 8 S170A 9 S170A 8

d39dYHI AY3L1vd LTI0A 9€

R

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-60



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 30 - Electrical Schematic, ec-H20 Model (S/N 10000000- 10551745)

1045548

AVI3Y NV4
N HOLIMS a3SIVH 33933N0S
(] \
T ST R IEANEES TIAVI P TIN Y
HOLOVLNOD Nv4 O¥A mml_
ATIHNLYWIUA NV OVA YETT (SR 82 Iy
440 ONINHNL NOY¥d ASOTS | WI/3ET | ¢ 2 RISV BED NG/TT TN
SNYL AMIADDIY SINIATYH _lvT_ FHOLINS 1v0714
HINIL NO-AY T30 ONODIS € AT/ NE
TN LON SIINVL ¢~
AT5053105 N N0 SNUNL 0
HOLOYINOD NY4 WNNIVA HOLIMS LOVELIY yoor —— 0N a3y |Y W TE/9E]
[ NVL/0l g
_/ A TINE
B3 HOLINS| |
avo 1In4 } 8N¥95
ptatt it = g
Wod__"TaN" »g [d IHW/V6]| 2
HOLIMS AN3LX3 NO > Ty TEl
D >
dnd/as — </ T AH9/V8AvID /s £ THMT/6
HOLIVLINOD HSNYE 30010 SN0
mnav> P Tmre
a
(0zH-22)
WoLLo®
% % 199 ALNIO
TIAVYID /98
! d0l
N UNd/az 49752 NE9/5Z |1
=l (T¥NOLLNIANOD)
HOLIMS
OCH -22
AVI3H \_\
13d0dd  Yand/az Nuo/v5z
m JATWA NOILNTOS \NJ
TT/9E 8] 1T T [of NTL &L TIN Y
AT 43LINYUNOH
B /L B R &)
TNy
Q3Z1943N3 I bH S8 _l,/v_\l_ 98 10d 3TLLOYHL
am4 A3
N¥9/S  NIE/9
{ INua n1g| 13A| LM a3y 8| )
o
o ™ < w|lo| N oo {uuz.wuommm_ -

2-61

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 31 - Electrical Schematic, ec-H20 Model (S/N 10551746-10705714)

1045548

'XYN SdAV OF 01
IN3HINO HOLOW T3d0dd
SLINIT H3TT70HINOD

SH007T4 T3AT]
HLOOWS NO SdAV I1-S
+HOLOW 13d0dd dH 2/1

SdY 0Z- LI
fHOLON ANNJVA

avoT1 WNYON SdAY G2-§
+HOLOW dNd3S dH v/E

avoT1 TVNYON SdAY G2-S
*HOLOW 9NYIS dH v/E

4394VHI Ad3L1vVE 170A 9E

1 © N~ 0
| (e L B | =
i 13
30010 NOISS3dddNns
- 1Nnd.1no *oIndNT L -
. S 1NdNI 10d Pt
NOILOW NI Io>._.m_v~_.>m I7LLOHHL YH0/E2 ot YH0/2€E M\:WJ.\W
2aA ¥3TI0HINOD T3d0ud 8021 A |1 dNY G2
%€~ VHO/VEZ ~ ~ N¥E/VZ
2l vl €l 260
g N v
MT8/0E] NHE/ZZ ATE 03 yNd/I1Z
HOLOW T340 dd
+8 LV SI 3A0N aNV
-g 1v SI 3719VYN3 N3IHM
JATLOV SI advod OZH-°@
%
g 8
s
T e
g .
WL/e P
_E..l.wn o gy ANV 01 Nug
18 ZET | S ] T oz
(s Lva) Nmo
L WAL = e
- o uve
Y T | O e T[T e
4l
3 " diY 52 "
VIO g Sy ana/zi N RIS STy, I NHO/GE
HOLOW NV4 JVA HOLOYINDD NY4 2OVA £dd HOLIVLNOD &
N SAAY 0F NIVA
AR S R L5 TAM/VGI o
HOLOW 9nydS 1HATYH +490 N £3
S SdAY 0E I
YTE/8El g SoY v NVL/0Z P TAN/61 11
HOL1O0W 9nYJS 1431 eicke) HN AV INND
HSNYd
A1e/HEl ﬂ“ REIVE
30010 NOISS3HAdNS ?&..J
J— diAY 01
(W) F—Pp—
A AGREIYE T VHO/EE el 2 VHO/VE 3wy
HOLOVLNOD NIYW o HOLIMS A 3N -9 o P
REIVA Al 4 H304VHO
NTa/ET $uags VHO/E
HOLYOJIANI 394VHISIA AY3Llvd
____ ____ ____ ____ ____ ____
wa/el- 1+ =+ ="+ =M+ =M+ =T+~ g3y
S170A 9 S170A 9 SLT0A 9 S170A 9 SL0A 9 SL170A 9

b

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-62



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 31 - Electrical Schematic, ec-H20 Model (S/N 10551746-10705714)

1045548

AVT3H NY4
N o HOLIMS 03SIVH 33933n0S
T -_mz I* NEo/aT v el Y T [ge REI% o TV
YOLOVLNOD NY4 VA %wul_ ==
ATTUNLYNIYD NVA OVA o AT e 853 v
440 ONINYNL AOY4 HSOTIS [ XTE/FET | £ NaeZel gg| [N |98 AN/ [ REAN
ANVL A¥3A003Y SLNIAIHd _lvT_ JUHILIMS LYO14
HINTL 'NO-AY30 ONQD3S £ AIE/NEI]
7104 TON STINVE e
A5 5505 N3N NG SNu(IL FE)
HOLOVINOD NY4 WANDVA HOLIMS LOVHL3¥ woor ——joN a3y |v RV
C__1 NVL/0l g
P RETYETS
% HOLINS| |
avo1 14 _|1|y”_ BN
RLAt b — T
0o°__hN A |g Vel
HOLIMS ON3LX3 NPT
D) <
wnazaz N> Tuerve e 2 AW/ 6
H0LOVINOD Hsn¥a | 8 3go1g aNixooTE
UNd/VL an_“ XH9/8
(0HO3)
noLiog
L % e o [ENEL
) AH9/98
! d0l
- ana/nc | ONAALT B NHO/GZ NE9/S2 |1
(TIVNOI IN3ANOD)
HOLIMS OHO3
AV T3 \_\
13d08d - Fund/az Nuo/vez
m IATVA NOLLNTOS =
Ta/ver Jg| 1 T Jo? ana/z &, TIVH
pl 43LINYNOH
/8
INHOV bl N3t D!
TINVTY
0371943N3 sl b s8l (%71 |o8 10d F1LLO¥HL
am4 A3y
NE9/S  NTE/9
{ [nuo nial 13A| LHM a3u >E| )
[uz;} 10d
JLL0WAL o
] ™ < vl o N o o -

2-63

5680 331178 (11-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 32 - Electrical Schematic, Standard, Fast, & ec- H20 Models (S/N 10714325-10740686)

1074198 _C
BATTERY/CHARGER PROPEL
SYSTEM SYSTEM
4 1
|
/T /T i E
Te 223
vt i
NREHE
R 2

13W/BLK
13AC/BLK
“fp
rLoaflToy
) 8/BLU

BATTERY DISCHARGE INDICATOR
|3AC,
E <IN

1 /! SH
OPTIONAL SOLENOID BRAKE

3 Ng
=s 5 ii. :
s IR
: ¢ B E 2§ o
=3 RE §§§
- “ a
| %J £
g =3 i
<«
B = | B
N 5 §§§ 5
T 7% | Egz e
£ z ‘”g
i, g S R R i i
T ¢ ; _lg
3 © O
! gé - g
< P T I A
SRR 1
d & -
% J s
08 b ‘}%ﬂ
_ §
g
J 3
2-64 5680 331178 (06-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 32 - Electrical Schematic, Standard, Fast, & ec-H20 Models (S/N 10714325- 10740686)

1074198_C

SCRUB AND RECOVERY

ECH20 MODULE

1 SYSTEMS MODULE
g
g
2 | g
g
| g
ek
EEE § 8 ERAGET L
] : g
@E%s 8 %B 7 E Eg § i
§ £l |.° Bmog |}
g5 | gii 2 T F
3 ? i T i1
J E gﬂg ] :
géégg {8 gém B
5%% i | 8¢t Sgés :
13153 il .
ot g 1L, é Iy !
g PN { g5z fud
%a g";_r\ M m e s B
: e, 13 13 §§ 3
: FANRE
yE k i
EL J g fggl j:
g 5 38
- e |8 2 %
: i
g 2
£ gg £
1 . PN
N g
g
& 8
% g g::g
3
g

5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-65



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 33 - Electrical Schematic, Standard, Fast, & ec-H20 Models (S/N 10740687 - )
1074198_E
BATTERY/CHARGER PROPEL
SYSTEM SYSTEM
1
; :
] g
/M M E
by O i}
Y 7 |ste
: I NE:
E g 9 : :
E i g 3 ®3 §
g 3 h 9
3 P g
= i | -*
g FE: Ng | % »:r
ey / g g3 §§
=t § sg] |17
Y| |8 ;
| |8 ﬁ
=5 1
<« E "
«f {4 2 EEE %gg
=% I L e | o
 § §§§ §=6§§
|y e A i
= : i I
T° ¢ 8 P
0 OJNOE
2l s - 3 J
i, i, . 1t 3
= : j 1 3
3
. :os g ; —
q% 3
Z @g
: ;
e E g
=¢1 Gi3
—odo’/eE g
= 58
£ 4
2-66 5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 33 - Electrical Schematic, Standard, Fast, & ec- H20 Models (S/N 10740687 - )
1074198_E
SCRUB AND RECOVERY ECH20 MODULE
1 SYSTEMS MODULE
g §
2
EE :
taifs:
1,0 1 Ly}
] :
o LI g g
: § : 3
§| gli i |8
8 gEu
5 3
8Oy 8 33; i
&g e § gt £ g -
e I Q 892 a4 @
1y £ g | ; :
18 "|is ; e3> :
. ; T ]
€ §
2, [N N— HEREEE é
§T v, §4849 9 93 3
§ ’ 2zalt i R
CEN :
@E gggza : I 113
g FIlE I
g
E%s ﬂ L
n,g—j—cﬁ E z E:ﬂlg g
o § A2 3 g
: g Y]
P : Ul
25 5 ol
E2 )
S 4R\
;
g::%
g ;
;
5680 331178 (06-2015) 2-67

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

)

Fig. 33 - Electrical Schematic, Standard, Fast, & ec- H20 Models (S/N 10740687 -

1074198_E

0Z¥¥L0T# SSINYVH
ATINO AYL3INZT3L " 1d0

LHM-X8/Ei—>

*(00A 9€) HOIH SI 6-1d INANT ‘N18/9% 3MIM -

° (00A9E) HOIH SI 1-1d INdNI ‘AHO/8 3HIM -

*(O0A 0) MO SI S1-Td LNdNI “dnd/L 3dIM -

tNO 03L0313S SI W3LSAS 02H-03 3HL ANV ‘ONIBENHOS SI 3NIHOVA 3HL N3HM (2

“(30A 0) MOT SI B-Td LNdNI “N18/9F 3MIM -
* (JOA9E) HOIH SI T-1d INANI “AH9/8 3HIM -
“(30A 0) NOT SI 8-1d LNNT “Und/L 3dIh -
£440 3193135 SI N3LSAS 02H-03 3HL ONV ‘ONIGENHOS SI 3INIHOVA 3HL N3HM (1

1S3LON
3INAON AYL3IN3T3L :1d0
e (HOTH N3HA NO 02H-03)
aasetr Te-1d 9
- ne/ey NOLLOB HOLIAS
FIR/ET = e g (HOIH NIHA NO Endos)
a0 Ad9/8 Y3INZD HOLINS
/e EET
L= wNa/L T
N0 = HO) T
Y3L3ININOH g | ™ ve
] v ¢ UN/IL /L P aH/T
13504 NI1-NI
ER
[~ o
<JeL
o v AR/ /e TAR/BL HOTH LNOHS
+Q AdaLlva

OPTIONAL 3

TELEMETRY ONLY

5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-68



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 34 - Main Wire Harness Group (S/N 10000000- 10551745)

SL3N00S AVI3Y OSI SN ANV SW ‘bW

v-v 7lvi3d

kel @m ©
an _V,__z s_ : N

peros @1 O

QN3 03HIM

AVI3Y SN ONV SN ‘PN

J3INNLLNOD

h 8
< P,sw.—zxn _“_ s _“_soW.Ex» n_“_ W huu .“o .__oo
(o]

.g s r :

— o 11 n ]
Lolllo
NV4 - EN

L SK i4)|

g 7lvi3a

@
[
©
ST -9 -5
+g .__oo N
0 @@ @
@ [ [

3NIT - I NV4 - 2ZW

HOLlims
1sv4 *Ldo

0 ] @ + 108

0-0 TIvi3d

ON3 03HIM 3HL
NOY4 O3M3IA SY
YOLJ3NNOD HOLIMS
1SV4 °Ld0

2-69

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 34 - Main Wire Harness Group - Cont’d (S/N 10000000- 10551745)

<

SOLUTION
VALVE

/E

o«
o
=
o
=
T
7]
=)
x
@
)
=
o
-
z
o
@
[

3@3\:5
4

f
(
D

LEFT DISK BRUSH MOTOR goL pump

#2 3
&

PUMP TIMER

BR. LIFT ACT

o .
7 A
e

Qlf‘iléh
\n
fil
T:

(FaST only)

Used on machines

S/N 10000000- 10361689.
Not used on machines
S/N 10361690- up.

DETAIL D

DET. PUMP

() €

o
=] [+

LIQUID LEVEL SWITCH

REAR CYL BRUSH MOTOR
RIGHT DISK BRUSH MOTOR
A
Ol
?

T

o
% mi E%}M = = “
o =
a
)
P o
] ‘
3
2
@
[}
(=]
o
o
a
=2
4
EE
go
o%
2-70 5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS
Fig. 34 - Main Wire Harness Group - Cont’d (S/N 10000000- 10551745)
Y

KE
cBl SWITCH BRUSH HEAD
2 3c LIFT SWITCH FAN SWITCH
.y COM
=10 <]
O F F
D4 5 6 8
DIODE 4
I

CB2 - FAN
BRUSH HEAD LIFT ==
AS VIEWED FROM

SWHEH Ne CB3 - PROPEL
DETAIL F-F

TIMER 3

@l ™

Pl

CONTINUED

E THROTTLE
-1
]

Ref. Part No. Serial Number Description Qty.

v 1 374221 (10000000- ) Harness, Main, [5680] (Replaced By 9009109) 1
A 2 222290 (10000000- ) Diode, Elec, Plug 5
A 3 222290 (10000000- 10361689 ) Diode, Elec, Plug [FaST Only] 1
A 4 1043311 (10361690- ) Harness, Jumper, Pump, FaST, 36vdc 1

N/S 222666 (10000000- ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 2

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (08-2012) 2-71
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

)

Fig. 35 - Main Wire Harness Group (S/N 10551746-

9-9 1Ivi3a N € 0'€z —=
ﬂ /’/' N _M_
. O @ 3 @ X & —
O, S 800
A 6 " ] i
9 ? ried L . 25) AG/
i A UHOr i m
mﬁv@@@ a 1rvi3a e =ar _.”Jlm_ a. _wwﬂ“_ =l 6 o
i © el = g /e
AV O ONV SN “vN o 6 ot ,, _“w.n_wu_ll
e .. S SRR TR 7/ e SN w0 |
el ||‘||\‘|||||||\g|h|\‘ 0O @)
(3 2 (39 2 () 2 (o] 4007 .G
_“mo-m - _w@m T [15) (ees) - @ "
facn) I oo e .
& e | H mp] w0 © v
se [ 1 -l \ 022 —m=|
(434 2z _“mmm_“_ I*l L] S8 -. @ e
980
{ \ ,
o=l (3 2 EQ QH — =8 _._ma
i /l.
(434 2z
o —1=8 © «
_W._m . B _”mmnm (43 2 g
13 2 ﬂ H%u%_u o
[BL1]
/7, oL o100
N\ B3 2 HILTAS [e02]
(84) 2 \ //y m J \NN_ 08
% N, 0 L
g ~_ g
/ (439 S nmv
Lof el =g T B J_% g ;
L] [%1] © H nh. @ _m_ e
€ Se N SH N o) ]
G G Ewsﬁn_“_.ss:&m_“_g‘.ﬂn_”_ O N on o.__mw. ..__% <m .
B Lolllollo] @ ®FE @ - henua - 2w
(54) € E
Iy on S I NVd - EN

S13M00S AV13Y OSI
ON ONV SN “HIN

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net

2-72



STANDARD PARTS

For cleaning equipment, supplies and help - www.southeasternequipment.net

)

HH 13V 1417 "y¥e

&

o]
D
e v
“ * &4
* * u a|v va
a|lv
(43) L [2.e1]
feeel) (4) 0'bS
By H.._ 1viaa
L _ A
Y '
_

- (43 L
. (4341 8
sl
L]
< aunnu 0 o
o] ]

e+ 2¢ 1#

]
e 3 71vi3a

=2

l|0.—\|4
mmm_“_|ll|_ 1434) 6

J3NN11NOJ
a 1rvi3a

H3INIL dAnd

Eieo

HOLON HSNHa

Fig. 35 - Main Wire Harness Group - Cont’d (S/N 10551746-

HOLON 13d0Yd 3ALLVEEN

2-73
For cleaning equipment, supplies and help - www.southeasternequipment.net

5680 331178 (08-2012)




For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 35 - Main Wire Harness Group - Cont’d (S/N 10551746- )
1 switoH BUSH HEAD
4 (REF) LIFT SHITCH

HEAD ACTUATOR

2
FUSE T~
S N
D4 -f I' - [l;.%lo]? , - T
13.0

DIODE

=
12.0 . TIMER 3
: - @] =

] = (@
(4] T - ()

DETAIL H |
CONTINUED FROMM &opn—>>—%o———— H]
SHEET | OF 4 \ 18,0 (3) —m=y
[457] .
=
fan (432)
0= []
] El THROTTLE
]
550
Ref. Part No. Serial Number Description Qty.
v 1 1068900 (10551746- ) Harness, Main [5680] 1
A 2 222290 (10000000- ) Diode, Elec, Plug 5
A 3 1016039 (10551746- ) Fuse, Blade, 007.5a, 32vdc 1
A 4 1043311 (10361690- ) Harness, Jumper, Pump, FaST, 36vdc 1
N/S 222666 (10000000- ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
2-74 5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 36 - Drive Adapter, Wire Harness Group (S/N 10714325- )
ERENE 2z

A S

D
[
[#]

E

N 3414 {ON NOILISOd

wYu G3LVNOIS3A ONTd HO4 NOILVNIWY3L 3YIM

[12
VE
“0l

®
JVET

®
0S X ¥

081
081
00V
0S

0S1

TR 60)
| D
.

31l BHIM—\
\

g _ E
ElE — A
e i
etz | (8 = ‘itE
3 FEREE0E 5 s
g = =] [5][e][=] T 2
ik CelIEleIE) B ||}
ﬁ N o> He ﬁ
8 5 3 &8 |2
= = e = LTS
CHECH 3 5 8
3 < 4
Ref. Part No. Serial Number Description Qty.
1 1206698 (10714325- ) Harness, Drive, Adapter [5680] 1
5680 331178 (11-2014) 2-75

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

STANDARD PARTS

Fig. 37 - Label Group

\

-

Ref. Part No. Serial Number Description Qty.

1 1064816 (10000000- ) Label, Model [5680] 2

2 222578 (10000000- ) Label Set, Info/Hzrd [5680/5700] 1

2 222579 (10000000- ) Label Set, Info/Hzrd, Tj [5680/5700] (Japan) 1

3 1044942 (10000000- ) Label Set, Opertnl [5680] 1

4 1047741 (10000000- ) Label, Logo, 264Mml, [Tennant] 1

N/S 374000 (10000000- ) Label [Caution, Battery] Tj (Japan) 6
2-76 5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
SECTION 3
Contents Page Contents Page
Fig. 1 - FaST Air Pump and Detergent Group Fig. 19 - ec- H20 NanoClean Solution Supply Group,
(S/N 10000000- 10361689) .......... 3-2 Model 700C / 800C / 900C Scrub Head
Fig. 2 - FaST Detergent Group (S/N 10740687- ) B 3-36
(S/N 10361690- ) e 3-4 Fig. 20 - ec- H20 Operator Console Group . ... 3-38
Fig. 3 - FaST Solution Supply Group, Disk Scrub Fig. 21 - ec-H20 Label Group ............... 3-39
Head (S/N 10000000- 10361689) ..... 3-6 Fig. 22 - Telemetry Group . .................. 3-40
Fig. 4 - FaST Solution Supply Group, Disk Scrub Fig. 23 - Scrub Head Drive Group, Model 700C,
Head (S/N 10361690- ) - 3-8 700mm (281in) ... 3-42
Fig. 5 - FaST Solution Supply Group, Model 700C / Fig. 24 - Scrub Head Frame Group, Model 700C,
800C Scrub Head 700mm (281in) ... 3-44
(S/N 10000000- 10361689) ......... 3-10 Fig. 25 - Scrub Head Drive Group, Model 800C,
Fig. 6 - FaST Solution Supply Group, Model 700C / 800 mm (321in) ... 3-46
800C Scrub Head Fig. 26 - Scrub Head Frame Group, Model 800C,
(S/N 10361690- ) e 3-12 800 mm (321in) ... 3-48
Fig. 7 - FaST Foam Filter Group Fig. 27 - Scrub Head Drive Group, Model 900C,
(S/N 10000000- 10361689) ......... 3-14 900 mMm (361iN) ... 3-50
Fig. 8 - FaST Solution Pump Group Fig. 28 - Scrub Head Frame Group, Model 900C,
(S/N 10000000- 10361689) ......... 3-16 900 mMm (361iN) .......coiiii 3-52
Fig. 9 - FaST Solution Pump Group Fig. 29 - Battery Kit, Heavy Duty Wet, 335AH .. 3-54
(S/N 10361690-10581880) ......... 3-18 Fig. 30 - Battery Charger Group .............. 3-55
Fig. 10 - FaST Solution Pump Group Fig. 31 - Transport Group ................... 3-56
(S/N 10581881~ ) e 3-20 Fig. 32 - Hydrolink Battery Watering
Fig. 11 - FaST Operator Console Group . ... ... 3-22 SystemKit ............ ... 3-57
Fig. 12 - FaST Label Group ................. 3-23 Fig. 33 - Tire Assembly, Solid ................ 3-58
Fig. 13 - ec- H20 Solution Pump Group Fig. 34 - Tire Assembly, Foam Filled .......... 3-59
(S/N 10000000- 10581869) ......... 3-24 Fig. 35 - Tire Assembly, Air Filled, Gray ....... 3-60
Fig. 14 - ec- H20 Solution Pump Group Fig. 36 - ec- H20 Wire Harness Group
(S/N 10581870- 10740686) ......... 3-26 (S/N 10403557-10489541) ......... 3-61
Fig. 15 - ec- H20 NanoClean Solution Pump Fig. 37 - ec-H20 Main Control Board
Group (S/N 10740687- ) .... 328 Harness Group
Fig. 16 - ec- H20 Solution Supply Group, (S/N 10489542-10740686) ......... 3-62
Disk Scrub Head Fig. 38 - ec- H20 NanoClean Main Control Board
(S/N 10403557-10740686) ......... 3-30 Harness Group
Fig. 17 - ec- H20 NanoClean Solution Supply (S/N 10740687- ) 3-63
Group, Disk Scrub Head Fig. 39 - ec- H20 Wire Harness Group
(S/N 10740687- ) 3-32 (S/N 10489542-10740686) ......... 3-64
Fig. 18 - ec- H20 Solution Supply Group, Model Fig. 40 - ec- H20 NanoClean Wire Harness Group
700C / 800C / 900C Scrub Head (S/N 10740687- ) B 3-65
(S/N 10403557-10740686) ......... 3-34 Fig. 41 - Telemetry Wire Harness Group ...... 3-66
5680 331178 (06-2015) 3-1

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 1 - FaST Air Pump and Detergent Group (S/N 10000000- 10361689)

3-2 5680 331178 (11-07)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 1 - FaST Air Pump and Detergent Group (S/N 10000000- 10361689)

22 9002021 10000000-

Ref. Part No. Serial Number Description Qty.
1 1028487 (10000000- 10361689 ) Timer, 36vdc, Detgt [.350n/1.380ff] 1
2 222159 (10000000- 10361689 ) Screw, Hex, M6 X 1.0 X 25, Fmg 1
3 08708 (10000000- 10361689 ) Nut, Hex, Lock, M06 X 1.0, NI 2

v 4 1008211 (10000000- 10361689 ) Pump, Air, Ele, 36vdc 1
A 391449 (10000000- 10361689 ) Kit, Repair, Diaphragm, Air Compressor 1
5 49162 (10000000- 10361689 ) Screw, Pan, #08- 10 X 0.50, F/Plstc 2
6 1005255 (10000000- 10361689 ) Filter Assy, Air, Molded Ure 1
7 1014985 (10000000- 10361689 ) Hose, Afmkt, Pvc, Clr 0.25id 8ft 1
8 1013902 (10000000- 10361689 ) Valve, Check, 2 Gpm 2 Psi Bm04/Bm04 1
9 1008349 (10000000- ) Brkt Widt, Box, Dtrgt 1
10 1002898 (10000000- ) Coupling, Fem, W/ Valve, .25 Brb 1
11 1002899 (10000000- ) Coupling, Mal, .25 Npt 1
12 1005435 (10000000- ) Fitting, Plstc, Piep, Cap, Pf04 1
13 613735 (10000000- 10361689 ) Clamp, Hose, Wire, .40 - .42 2
14 1015042 (10000000- 10361689 ) Plate, Mtg, Detgt Pump 1
15 08716 (10000000- 10361689 ) Screw, Hex, M06 X 1.0 X 20, Ss 2
16 1005413 (10000000- 10361689 ) Pump, Detgt, [560s] 1
17 1031375 (10000000- 10361689 ) Clamp, Hose, Wir, .29 - .31 [Dbl Wire] 1
18 67767 (10000000- 10361689 ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
19 16944 (10000000- 10361689 ) Screw, Hex, M4 X 0.7 X 10, Fmg 3
20 19065 (10000000- 10361689 ) Washer, Flat, #08 3
21 1020542 (10000000- 10361689 ) Resistor, 011.000hm, 40watt 1
22 1017015 (10000000- ) Detergent Pkg, 2 Liter, Sgl, 365 -
22 1017022 (10000000- ) Detergent Pkg, 2 Liter, Sgl, 665 -
( ) -

Detergent, 2 Liter [Fast 965]

v - ldentifies an assembly
A - ldentifies parts included in assembly

5680 331178 (03- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 2 - FaST Detergent Group (S/N 10361690- )

3-4 5680 331178 (10-08)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 2 - FaST Detergent Group (S/N 10361690- )

Ref. Part No. Serial Number Description Qty.
1 613947 (10361690- ) Hose, Pvc, ClIr, 0.25id 0.380d 026.0I 1
2 1008349 (10000000- ) Brkt Widt, Box, Dtrgt 1
3 1002898 (10000000- ) Coupling, Fem, W/ Valve, .25 Brb 1
4 1002899 (10000000- ) Coupling, Mal, .25 Npt 1
5 1005435 (10000000- ) Fitting, Plstc, Piep, Cap, Pf04 1
6 1017015 (10000000- ) Detergent Pkg, 2 Liter, Sgl, 365 -
6 1017022 (10000000- ) Detergent Pkg, 2 Liter, Sgl, 665 -
6 9002021 (10000000- ) Detergent, 2 Liter [Fast 965] -
7 613735 (10000000- ) Clamp, Hose, Wir, .40 - .42, Yel 2

5680 331178 (10-08) 3-5

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 3 - FaST Solution Supply Group, Disk Scrub Head (S/N 10000000- 10361689)

3-6 5680 331178 (11-07)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 3 - FaST Solution Supply Group, Disk Scrub Head (S/N 10000000-10361689)

Ref. Part No. Serial Number Description Qty.
1 1006401 (10000000- 10361689 ) Hose, Afmkt, Repimt, Brd, 0.501d 3Ft 1
2 63245-1 (10000000- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31- 0.88D 4

5680 331178 (03- 08)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 4 - FaST Solution Supply Group, Disk Scrub Head (S/N 10361690- )

3-8 5680 331178 (10-08)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 4 - FaST Solution Supply Group, Disk Scrub Head (S/N 10361690- )
Ref. Part No. Serial Number Description Qty.

1 392256 (10361690- ) Hose, Pvc, Brd, 0.50id 0.730d 002.0l,ClIr 2
2 63245-1 (10000000- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31- 0.88D 3
4 1035794 (10541114- ) Valve, Check, 0005psi Bm06/Bm08 1
4 1043317 (10361690- 10541113 ) Valve, Check, 0015Psi Bm06/Bm08 1
5 43844 (10361690- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
6 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.5I,CIr 1
7 30407 (10361690- ) Clip, Keeper, Open 1
8 32483 (10361690- ) Washer, Flat, 0.25, Sae 1
9 55845 (10361690- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1

5680 331178 (08-2012) 3-9

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 5 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10000000- 10361689)

5680 331178 (11-07)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 5 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10000000- 10361689)

Ref. Part No. Serial Number Description Qty.

1 1006401 (10000000- 10361689 ) Hose, Afmkt, Repimt, Brd, 0.501d 3Ft 1

2 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2

3 64743 (10000000- )  Fitting, Plstc, Str, Bm08/Pm06 1

4 1019314 (10000000- ) Angle, Head, Cyl, 700mm 1

4 1019440 (10000000- ) Angle, Head, Cyl, 800mm 1

5 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 4

6 01685 (10000000- ) Washer, Flat, 0.31 Ss 6

7 1014993 (10000000- ) Bracket WIdt, Bar, Spray, 700mm 1

7 1014957 (10000000- ) Bracket WIdt, Bar, Spray, 800mm 1

8 12273 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, NI 2

9 1014673 (10000000- ) Bracket, Bar, Spray 3

10 11635 (10000000- ) Screw, Hex, M6 X 1.0 X 12, Ss, NI 3

11 01684 (10000000- )  Washer, Flat, 0.25 Ss 3

12 1014791 (10000000- ) Tube Assy, Bar, Spray 700mm 1

12 1013079 (10000000- ) Tube Assy, Spray, Cyl, 800mm 1
5680 331178 (03- 08) 3-11

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 6 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10361690- )
o
B
R
14\

3-12 5680 331178 (11-2014)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 6 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10361690-

)

Ref. Part No. Serial Number Description Qty.
1 1011403 (10361690- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr 1
2 54333 (10361690- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
3 64743 (10000000- ) Fitting, Plstc, Str, Bm08/PmO06 1
4 1046020 (10000000- ) Angle, Head, Cylrcl, 700mm 1
4 1046023 (10000000- ) Angle, Head, Cylrcl, 800mm 1
5 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
6 01685 (10000000- ) Washer, Flat, 0.31 Ss 4
7 1014993 (10000000- ) Bracket WIdt, Bar, Spray, 700mm 1
7 1014957 (10000000- ) Bracket WIdt, Bar, Spray, 800mm 1
8 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 1014673 (10000000- ) Bracket, Bar, Spray 3

10 11635 (10000000- ) Screw, Hex, M6 X 1.0 X 12, Ss, NI 3
11 01684 (10000000- ) Washer, Flat, 0.25 Ss 3
12 1046049 (10000000- ) Tube Assy, Bar, Spray (700mm) 1
12 1025276 (10000000- ) Tube Assy, Bar, Spray [85cm] (800mm) 1
13 1043317 (10361690- 10541113 ) Valve, Check, 0015Psi Bm06/Bm08 1
13 1035794 (10541114- ) Valve, Check, 0005psi Bm06/Bm08 1
14 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.51,CIr 1
15 43844 (10361690- ) Clamp, Hose, Wormdrive, 0.25- 0.62d, .31w 2
16 1025580 (10000000- ) Fitting, Pipe, Cap, P06, Nyl 2

5680 331178 (11-2014)

3-13

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 7 - FaST Foam Filter Group (S/N 10000000- 10361689)

3-14 5680 331178 (11-07)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 7 - FaST Foam Filter Group (S/N 10000000- 10361689)

Ref. Part No. Serial Number Description Qty.
1 1028578 (10000000- 10361689 ) Valve, Water, Solenoid, 36vdc Pf02 1
2 49162 (10000000- 10361689 ) Screw, Pan, #08- 10 X 0.50, F/Plstc 2
3 1005564 (10000000- 10361689 ) Fitting, Plstc, E90, Bm06/Pm02, Nyl 2
4 43844 (10000000- 10361689 ) Clamp, Hose, Wormdrive, 0.25-0.62D, .31W 1
5 1020364 (10000000- 10361689 ) Manifold 1

3-15

5680 331178 (11-07)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 8 - FaST Solution Pump Group (S/N 10000000- 10361689)

/

3-16 5680 331178 (11-07)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 8 - FaST Solution Pump Group (S/N 10000000- 10361689)

Ref. Part No. Serial Number Description Qty.
1 1005218 (10000000- ) Fitting, Plstc, Str, Pm08/Pm12 1
v 2 1005388 (10000000- ) Filter, Inline, Pf08/Pf08, 80 Mesh 1
A 3 1005304 (10000000- ) Screen, Filter, 80 Mesh 1
4 79273 (10000000- ) Fitting, Plstc, Str, Bm06/PmO08 1
5 1006400 (10000000- 10361689 ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
6 1002603 (10000000- ) Brkt, Pump, Solution 1
7 43555 (10000000- ) Clamp, Hose, Wormdrive, 1.62- 3.50d 1
8 1005630 (10000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
v 9 1005866 (10000000- 10361689 ) Pump, Solution, Ele, 36vdc 1
A 391433 (10000000- 10361689 ) Head, Pump, Kit 1
10 1005318 (10000000- 10361689 ) Fitting, Plstc, E90, Pf06/PmO06, Nyl 1
11 1005219 (10000000- 10361689 ) Fitting, Plstc, Str, Pm04/Pm06 1
V. 12 1005522 (10000000- 10361689 ) Fitting, Plstc, Cap Assy, 0.040b, Pf04 1
A 13 1005506 (10000000- 10361689 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 14 1005507 (10000000- 10361689 ) Fitting, Plstc, Body, Spray, Pf04 1
A 15 1005508 (10000000- 10361689 ) Washer, 0.34b 0.75d 0.12, Epdm 1
A 16 1005510 (10000000- 10361689 ) Plate, Orifice, 0.040id 1
A 17 1006447 (10000000- 10361689 ) Screen, 50 Mesh, Ss 1
18 49186 (10000000- 10361689 ) Fitting, Plstc, Str, Bm06/Pm04 1
19 43844 (10000000- ) Clamp, Hose, Wormdrive, 0.25- 0.62d 4

v - ldentifies an assembly

A - ldentifies parts included in assembly

5680 331178 (03- 08)

3-17

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 9 - FaST Solution Pump Group (S/N 10361690-10581880)

Replaced By 9008870

3-18 5680 331178 (08-2012)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 9 - FaST Solution Pump Group (S/N 10361690-10581880)
Ref. Part No. Serial Number Description Qty.
1 1005218 (10000000- 10581880 ) Fitting, Plstc, Str, Pm08/Pm12 1
v 2 1005388 (10000000- ) Filter, Inline, Pf08/Pf08, 80 Mesh 1
A 3 1005304 (10000000- ) Screen, Filter, 80 Mesh 1
4 79273 (10000000- ) Fitting, Plstc, Str, Bm06/PmO08 1
5 606325 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 024.01,CIr 1
6 1002603 (10000000- )  Brkt, Pump, Solution 1
7 43555 (10000000- ) Clamp, Hose, Wormdrive, 1.62- 3.50d 1
8 611010 (10361690- 10581880 ) Fitting, Plstc, E90, Bm06/Pf08, Swivel 2
9 1043318 (10361690- ) Pump, Soltn, Ele, 36Vdc, 60Psi [Deutsch] 1
10 43844 (10000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
11 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.5I,CIr 1
12 9008870 (10536782- ) Fast Kit, Injector [5680/5700, Fast lii] 1
(See Breakdown)
12 9004079 (10361690- 10536781 ) FaST Kit, Injector [5680/5700, FaST I1+] 1
(See Breakdown)
13 573073 (10361690- ) Clip, Grip, Hose, 1.00- 1.38, Zn 2
14 33932 (10361690- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
15 49697 (10361690- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
v - Identifies an assembly
A - ldentifies parts included in assembly
5680 331178 (08-2012) 3-19

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 10 - FaST Solution Pump Group (S/N 10581881- )

3-20 5680 331178 (08-2012)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 10 - FaST Solution Pump Group (S/N 10581881 - )
Ref. Part No. Serial Number Description Qty.
1 73467 (10581881- ) Fitting, Plstc, Str, Bm06/Pm12, Nyl 1
v 2 1005388 (10000000- ) Filter, Inline, Pf08/Pf08, 80 Mesh 1
A 3 1005304 (10000000- ) Screen, Filter, 80 Mesh 1
4 79273 (10000000- ) Fitting, Plstc, Str, Bm06/PmO08 1
5 606325 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 024.0I,CIr 1
6 1002603 (10000000- ) Brkt, Pump, Solution 1
7 43555 (10000000- ) Clamp, Hose, Wormdrive, 1.62- 3.50d 1
8 611010 (10581881- ) Fitting, Plstc, E90, Bm06/Pf08, Swivel 1
9 1043318 (10361690- ) Pump, Soltn, Ele, 36Vdc, 60Psi [Deutsch] 1
10 43844 (10000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
11 606317 (10361690- ) Hose, Pvc, Brd, 0.38id 0.600d 019.5I,ClIr 1
12 9008870 (10536782- ) Fast Kit, Injector [5680/5700, Fast lii] 1
(See Breakdown)
13 573073 (10361690- ) Clip, Grip, Hose, 1.00-1.38, Zn 2
14 33932 (10361690- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
15 49697 (10361690- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
16 1037264 (10581881- ) Fitting, Plstc, E90, Pm08/Pf08s, Swivel 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (08-2012) 3-21

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 11 - FaST Operator Console Group

Ref. Part No. Serial Number Description Qty.
1 1002326 (10000000- ) Plate, Ele, Cover 1
2 397889 (10000000- ) Switch, Rocker, 36vdc 05a Dpst On/N/On 1
3 383721 (10000000- ) Circuitbreaker, 10.0a 1
4 398526 (10000000- ) Relay, 36vdc, 05a, Spdt N/O 1
5 71539 (10000000- 10361689 ) Resistor, 022.000hm, 40watt 1
6 16944 (10000000- 10361689 ) Screw, Hex, M04 X 0.7 X 10, Fmg 2
7 1005425 (10000000- ) Label Set, Fast [5680] 1
3-22 5680 331178 (10- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 12 - FaST Label Group

/
1
I \\
_ /
\ 2 \
Ref. Part No. Serial Number Description Qty.
1 391451 (10000000- ) Label, Attention, Fast 1
2 1062497 (10000000- ) Label, Logo, TI/Wht 4.00L [FaST] 2
5680 331178 (08-2012) 3-23

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 13 - ec-H20 Solution Pump Group (S/N 10000000- 10581869)

3-24 5680 331178 (08-2012)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 13- ec-H20 Solution Pump Group (S/N 10000000- 10581869)
Ref. Part No. Serial Number Description Qty.
1 9007970 (10436743- ) Module Kit, Replmt [Ec- H20] (See Breakdowns) 1
1 9006161 (10403557- 10436742 ) Module Kit, Repimt [Ec- H20] (See Breakdowns) 1
2 01697 (10403557- ) Screw, Hex, .25-20 X 0.62, Ss 1
3 01685 (10403557- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
4 15675 (10403557- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
5 69234 (10403557- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
6 1034731 (10403557- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
7 1018505 (10446384- ) Horn, 12- 48vdc [88.5 Decibels] 1
7 392937 (10403557- 10446383 ) Horn, 12-48vdc [94 Decibels] 1
8 53466 (10403557- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
v 9 1005388 (10403557- ) Filter, In- Line, Pf08/Pf08 080mesh 02.61 1
A 10 1005304 (10403557- ) Screen, Fltr, 80 Mesh, Ss 1
11 1044803  (10403557- ) Bracket, Echo Module [5680/5700] 1
12 12273 (10403557- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
13 79273 (10403557- ) Fitting, Plstc, Str, Bm06/PmO08 1
14 43844 (10403557- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
15 1006400 (10403557- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
16 1005630 (10403557- 10581869 ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
17 1042495  (10403557- ) Pump, Soltn, Ele, 24vdc, 35psi 1
18 43555 (10403557- ) Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
19 1002603 (10403557- ) Bracket, Pump, Soltn 1
20 1005218 (10403557- 10581869 ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

v - ldentifies an assembly

A - ldentifies parts included in assembly

5680 331178 (08-2012)

3-25

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 14 - ec-H20 Solution Pump Group (S/N 10581870-10740686)

3-26 5680 331178 (06- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 14- ec-H20 Solution Pump Group (S/N 10581870-10740686)
Ref. Part No. Serial Number Description Qty.
1 9007970 (10436743- 10740686 ) Module Kit, Repimt [Ec- H20] (See Breakdowns) 1
2 01697 (10403557- 10740686 ) Screw, Hex, .25-20 X 0.62, Ss 1
3 01685 (10403557- 10740686 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 1072823 (10403557- ) Screw, Hex, M8 X 1.25 X 16, Ss, Sems 1
5 69234 (10403557- 10740686 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
6 1034731 (10403557- 10740686 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
7 1018505 (10446384- 10740686 ) Horn, 12-48vdc [88.5 Decibels] 1
8 53466 (10403557- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
9 73467 (10581870- )  Fitting, Plstc, Str, Bm06/Pm12, Nyl 1
10 43844 (10403557- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
11 1044803  (10403557- 10740686 ) Bracket, Echo Module [5680/5700] 1
12 1020341 (10403557- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
13 1006400 (10403557- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
14 79273 (10403557- 10740686 ) Fitting, Plstc, Str, Bm06/Pm08 1
v 15 1005388 (10403557- ) Filter, In- Line, Pf08/Pf08 080mesh 02.6l 1
A 16 1005304 (10403557- ) Screen, Fltr, 80 Mesh, Ss 1
17 611009 (10581870- )  Fitting, Plstc, Str, Pm06/Pm08, Reducer 1
18 1005318 (10581870- ) Fitting, Plstc, E90, Pf06/PmO06, Nyl 1
19 1042495 (10403557- ) Pump, Soltn, Ele, 24vdc, 35psi 1
20 43555 (10403557- ) Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
21 1002603 (10403557- ) Bracket, Pump, Soltn 1

v - ldentifies an assembly

A - ldentifies parts included in assembly

5680 331178 (06- 2015)

3-27

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 15 - ec-H20 NanoClean Solution Pump Group (S/N 10740687 - )

3-28 5680 331178 (10-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 15- ec-H20 NanoClean Solution Pump Group (S/N 10740687 - )
Ref. Part No. Serial Number Description Qty.
1 9011810 (10740687- ) Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns) 1
2 9013646 (10740687- ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1002603 (10403557- ) Bracket, Pump, Soltn 1
4 1072823 (10403557- ) Screw, Hex, M8 X 1.25 X 16, Ss, Sems 1
5 69234 (10403557- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
6 1034731 (10740687- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 3
7 130773 (10740687- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
8 53466 (10403557- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
9 73467 (10581870- ) Fitting, Plstc, Str, Bm06/Pm12, Nyl 1
10 43844 (10403557- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
11 1216007 (10740687- ) Bracket Assy, Mtg, Ec- H20 Module [5680] 1
12 1020341 (10403557- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
13 1006400 (10403557- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
14 03394 (10740687- ) Fitting, Plstc, E90, Bm06/Pm08 1
v 15 1005388 (10403557- ) Filter, In- Line, Pf08/Pf08 080mesh 02.6l 1
A 16 1005304 (10403557- ) Screen, Fltr, 80 Mesh, Ss 1
17 611009 (10581870- ) Fitting, Plstc, Str, Pm06/PmO08, Reducer 1
18 1005318 (10581870- ) Fitting, Plstc, E90, Pf06/PmO06, Nyl 1
19 1042495 (10403557- ) Pump, Soltn, Ele, 24vdc, 35psi 1
20 43555 (10403557- ) Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
21 1072628 (10403557- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2

v - ldentifies an assembly

A - ldentifies parts included in assembly

5680 331178 (10-2015)

3-29

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 16 - ec-H20 Solution Supply Group, Disk Scrub Head (S/N 10403557 -10740686)

T

3-30 5680 331178 (06-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 16 - ec-H20 Solution Supply Group, Disk Scrub Head (S/N 10403557-10740686)

Ref. Part No. Serial Number Description Qty.
1 603654 (10403557- ) Clamp, Hose, Ear, .44d [Ctb] 10
2 607306 (10403557- 10740686 ) Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 1
3 578820000 (10403557-10740686 ) Hose, Pvc, Brd, 0.25id 0.440d 157.2I,CIr 1
4 50901 (10403557- 10740686 ) Fitting, Plstc, Str, Bm04/Pm04 1
5 1043866 (10403557- 10740686 ) Fitting Assy, Qd, Pf04 1
6 1010775 (10403557- 10740686 ) Fitting, Plstc, Str, Bm08/Pm04, Nyl 1
7 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
8 1006401 (10000000- 10740686 ) Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Clr 1
9 63245-1 (10000000- 10740686 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
10 1044415 (10403557- ) Switch, Press, 18psi, Pm02 1
11 150520 (10403557- ) Fitting, Brs, Str, Bm04/Pf02 1
12 130773 (10403557- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
13 150713 (10403557- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
14 150006 (10403557- 10740686 ) Fitting, Brs, Str, Pf04/Pm06, Bshg 1
15 150709 (10403557- 10740686 ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
16 150515 (10403557- 10740686 ) Fitting, Brs, Str, Bm04/Pm04 [Taped] 1
17 150418 (10403557- 10740686 ) Fitting, Brs, EQ0, Bm04/Pm04 1
18 1040868 (10403557- ) Capacitor, Plug [.01 Uf, 200v] 1
19 150510 (10403557- 10740686 ) Fitting, Brs, Str, Bm04/Pf04 1
20 1044790 (10403557- 10740686 ) Valve, Check, 0025psi Pm04/Pf04 1
21 9004606 (10403557- 10740686 ) Hose, Pvc, Brd, .25id .450d 46l, Clr 1
22 30407 (10403557- ) Clip, Keeper, Open 1
23 32483 (10403557- ) Washer, Flat, 0.25, Sae 1
24 55845 (10403557- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1

5680 331178 (06- 2015)

3-31

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 17 - ec-H20 NanoClean Solution Supply Group, Disk Scrub Head (S/N 10740687 - )

3-32 5680 331178 (10-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 17 - ec-H20 NanoClean Solution Supply Group, Disk Scrub Head (S/N 10740687 - )
Ref. Part No. Serial Number Description Qty.
1 603654 (10740687- ) Clamp, Hose, Ear, .44d [Ctb] 8
2 1208526 (10740687- ) Hose, Molded, Bm08/Bm06 1
3 1006415 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
4 150417 (10740687- ) Fitting, Plstc, E90, Bm04/Pm06 1
5 613735 (10740687- ) Clamp, Hose, Wir, .40 - .42, Yel 3
6 20950 (10740687- ) Fitting, Plstc, Str, Bm06/Bm06 1
7 54333 (10740687- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
8 1015071 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.50id, 01ft 1
9 630372 (10740687- ) Fitting, Plstc, Tee, Bm06/Bm08/Bm08, Br 1
10 1044415 (10403557- ) Switch, Press, 18psi, Pm02 1
11 150520 (10403557- ) Fitting, Brs, Str, Bm04/Pf02 1
12 1006400 (10740687- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
13 150713 (10403557- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
14 1216879 (10740687- ) Valve, Check, 0005psi Bm04/Bm04 1
15 9014210 (10740687- ) Hose, Afmkt, Pvs, Brd .25id .440d, 05ft 1
16 1014987 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 01ft 1
17 1212857  (10740687- ) Fitting, Plstc, Str, Qm06/Bm04 1
18 1212573 (10740687- ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
19 9014146 (10740687- ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
20 1215186 (10740687- ) Fitting, Plstc, E90, Qf06/Qm06 1
21 1214339  (10740687- ) Fitting, Plstc, E90, Qfo4/Qm04 1
22 9014147 (10740687- ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
23 1216973 (10740687- ) Pump Assy, Dispenser 1
24 1212855 (10740687- ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 1
25 1040868 (10403557- ) Capacitor, Plug [.01 Uf, 200v] 1
26 130773 (10403557- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
27 30407 (10403557- ) Clip, Keeper, Open 1
28 32483 (10403557- ) Washer, Flat, 0.25, Sae 1
29 55845 (10403557- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1

5680 331178 (10-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

3-33



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 18 - ec-H20 Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10403557-10740686)

3-34 5680 331178 (06-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 18 - ec-H20 Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10403557- 10740686)

Ref. Part No. Serial Number Description Qty.
1 603654 (10403557- 10740686 ) Clamp, Hose, Ear, .44d [Ctb] 10
2 607306 (10403557- 10740686 ) Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 1
3 578820000 (10403557-10740686 ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr 1
4 50901 (10403557- 10740686 ) Fitting, Plstc, Str, Bm04/Pm04 1
5 1043866 (10403557- 10740686 ) Fitting Assy, Qd, Pf04 1
6 1010775 (10403557- 10740686 ) Fitting, Plstc, Str, Bm08/Pm04, Nyl 1
7 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
8 1006401 (10000000- 10740686 ) Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Cir 1
9 63245-1 (10000000- 10740686 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
10 64743 (10000000- ) Fitting, Plstc, Str, Bm08/Pm06 1
11 1046020 (10000000- ) Angle, Head, Cylrcl, 700mm 1
11 1046023 (10000000- ) Angle, Head, Cylrcl, 800mm 1
11 1047642 (10000000- ) Angle, Head, Cylrcl, 900mm 1
12 1014993 (10000000- ) Bracket WIdt, Bar, Spray, 700mm [7100] 1
12 1014957 (10000000- ) Bracket WIdt, Bar, Spray, 800mm & 900mm [7100] 1
13 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
14 12273 (10000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
15 1025580 (10000000- ) Fitting, Pipe, Cap, P06, Nyl 2
16 1046049 (10000000- ) Tube Assy, Bar, Spray (700mm) 1
16 1025276 (10000000- ) Tube Assy, Bar, Spray [85cm] (800mm & 900mm) 1
17 1014673 (10000000- ) Bracket, Bar, Spray 3
18 01684 (10000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 3
19 11635 (10000000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 3
20 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
21 1044415 (10403557- ) Switch, Press, 18psi, Pm02 1
22 150520 (10403557- )  Fitting, Brs, Str, Bm04/Pf02 1
23 130773 (10403557- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
24 150713 (10403557- )  Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
25 150515 (10403557- 10740686 ) Fitting, Brs, Str, Bm04/Pm04 [Taped] 1
26 150006 (10403557- 10740686 ) Fitting, Brs, Str, Pf04/Pm06, Bshg 1
27 150709 (10403557- 10740686 ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
28 150418 (10403557- 10740686 ) Fitting, Brs, E90, Bm04/Pm04 1
29 1040868 (10403557- ) Capacitor, Plug [.01 Uf, 200v] 1
30 150510 (10403557- 10740686 ) Fitting, Brs, Str, Bm04/Pf04 1
31 1044790 (10403557- 10740686 ) Valve, Check, 0025psi Pm04/Pf04 1
32 9004606 (10403557- 10740686 ) Hose, Pvc, Brd, .25id .450d 46, CIr 1

5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

3-35



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 19 - ec-H20 NanoClean Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10740687 - )

3-36 5680 331178 (10- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 19 - ec-H20 NanoClean Solution Supply Group, Model 700C / 800C / 900C Scrub Head
(S/N 10740687 - )

Ref. Part No. Serial Number Description Qty.
1 603654 (10740687- ) Clamp, Hose, Ear, .44d [Ctb] 8
2 1208526 (10740687- ) Hose, Molded, Bm08/Bm06 1
3 1006415 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
4 150417 (10740687- ) Fitting, Plstc, E90, Bm04/Pm06 1
5 613735 (10740687- ) Clamp, Hose, Wir, .40 - .42, Yel 3
6 20950 (10740687- ) Fitting, Plstc, Str, Bm06/Bm06 1
7 54333 (10740687- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
8 1015071 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.50id, 01ft 1
9 630372 (10740687- ) Fitting, Plstc, Tee, Bm06/Bm08/Bm08, Br 1
10 1044415 (10403557- )  Switch, Press, 18psi, Pm02 1
11 150520 (10403557- ) Fitting, Brs, Str, Bm04/Pf02 1
12 1006400 (10740687- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
13 150713 (10403557- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
14 1216879  (10740687- ) Valve, Check, 0005psi Bm04/Bm04 1
15 9014210 (10740687- ) Hose, Afmkt, Pvs, Brd .25id .440d, 05ft 1
16 1014987 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 01ft 1
17 1212857 (10740687- ) Fitting, Plstc, Str, Qm06/Bm04 1
18 1212573  (10740687- )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
19 9014146 (10740687- ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
20 1215186  (10740687- )  Fitting, Plstc, E90, Qf06/Qm06 1
21 1214339 (10740687- ) Fitting, Plstc, E90, Qfo4/Qm04 1
22 9014147 (10740687- ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
23 1216973 (10740687- ) Pump Assy, Dispenser 1
24 1212855  (10740687- ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 1
25 1040868 (10403557- ) Capacitor, Plug [.01 Uf, 200v] 1
26 130773 (10403557- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
27 64743 (10000000- ) Fitting, Plstc, Str, Bm08/Pm06 1
28 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
29 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
30 11635 (10000000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 3
31 01684 (10000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
32 1014673 (10000000- ) Bracket, Bar, Spray 3
33 1014993 (10000000- ) Bracket Widt, Bar, Spray, 700mm [7100] 1
33 1014957 (10000000- ) Bracket WIdt, Bar, Spray, 800mm & 900mm [7100] 1
34 1046020 (10000000- ) Angle, Head, Cylrcl, 700mm 1
34 1046023 (10000000- ) Angle, Head, Cylrcl, 800mm 1
34 1047642 (10000000- ) Angle, Head, Cylrcl, 900mm 1
35 1025580 (10000000- ) Fitting, Pipe, Cap, P06, Nyl 2
36 1046049 (10000000- ) Tube Assy, Bar, Spray (700mm) 1
36 1025276 (10000000- ) Tube Assy, Bar, Spray [85cm] (800mm & 900mm) 1
37 12273 (10000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2

5680 331178 (10-2015)

3-37

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 20 - ec-H20 Operator Console Group

,/\\\

! S

j .

Q

/

Ref. Part No. Serial Number Description Qty.
1 1041757 (10403557- ) Plate, Cover, Ele 1
2 363607 (10403557- ) Switch, Rocker, Dpdt, On/ None / On 1
3 1041822 (10403557- ) Light, Led, .312d, 5 Volt [Tri- Color] 1
4 1050012 (10403557- ) Label, Switch, ec- H20 [5680] 1
5 383721 (10403557- ) Circuitbreaker, 10.0a, Resetable 1
6 1050015 (10403557- ) Label, Circuitbreaker, ec- H20 [5680/5700] 1
3-38 5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 21 - ec-H20 Label Group

o

——

4

Ref. Part No. Serial Number Description Qty.
1 1050003 (10403557- ) Label, User, Attention, ec- H20 1
2 1062813 (10403557- 10740686 ) Label, Logo, 12.3I 4color [Ec- H20] 2
2 1216520 (10740687- ) Label, Logo [Ech20 Nano] 2
3 1071570 (10611329- 10740686 ) Label, Instr, Ec- H20, 4.0x6.50 1
3 1217056 (10740687- ) Label, Instr [Ec- H20 Nc] 1
5680 331178 (06-2015) 3-39

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 22 - Telemetry Group

(%]
N

LWL S

ity
Yy

N\ 7,
\ \
7))

%

5680 331178 (10-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

3-40



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
355343
Fig. 22 - Telemetry Group
Ref. Part No. Serial Number Description Qty.
1 1216199 (10740687- ) Bracket, Mtg, Module 1
2 01685 (10740687- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
3 12333 (10740687- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 2
4 9010085 (10740687- ) Control Box Assy Kit, Replmt, Telem[Usa] 1
4 9010086 (10740687- ) Control Box Assy Kit, Replmt, Telem[Intl] 1
5 32483 (10740687- ) Washer, Flat, 0.25, Sae 4
6 08708 (10740687- ) Nut, Hex, Lock, M6 X 1.00, NI 4
7 315724 (10740687- ) Cs, Antenna, Telem, 18.0 In [Gprs] 1
8 140916 (10740687- ) Clamp, Cable, Nyl, 0.62d, Nat 2
9 01683 (10740687- ) Washer, Flat, 10, Ss 2
10 06549 (10740687- ) Nut, Hex, Lock, M5 X 0.80, NI 2
11 1216530 (10740687- ) Bracket, Connector [5680] 1
12 06923 (10740687- ) Screw, Pan, Phl, M3 X 0.50 X 25, 4.8 2
13 1217304 (10740687- ) Shunt [Empro, 250amp/50mv, Metric] 1
14 391403 (10740687- ) Screw, Pan, Phl, M4 X 0.70 X 8, Ss 2
15 02938 (10740687- ) Washer, Lock, Int, 08, Ss 2
16 41578 (10740687- ) Washer, Flat, 06, Ss 2
17 15675 (10740687- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
18 01685 (10740687- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
19 43952 (10740687- ) Washer, Lock, Int, 0.31, Ss 2
20 1202868 (10740687- ) Clip, Tie, 0.25D, Plstc 2
21 130773 (10740687- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
v 22 1074420 (10740687- ) Harness, Ele, [Telem, Iris, 5680/5700] 1
A 9009990 (10740687- ) Fuse, 002a, 250vdc, Cartridge 1
23 1074487 (10740687- ) Cable, 04ga, 28.2l, Blk .31ring/.31ring 1
24 1074595 (10740687- ) Harness, Ele [Telem Shunt] 1
25 1217818 (10740687- ) Heatshrink [1.5” Dia., 7.0” Sections] 1
26 1069580 (10740687- ) Label, Machine, Telem [Usa, Intl] 1

5680 331178 (06- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net

3-41



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 23 - Scrub Head Drive Group, Model 700C, 700 mm (28 in)

S

3-42 5680 331178 (01- 11)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 23 - Scrub Head Drive Group, Model 700C, 700 mm (28 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002722, includes Fig. 23, and Fig. 24.

Ref. Part No. Serial Number Description Qty.
1 1038426 (10355043- ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
375175 (10000000- 10355042 ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
2 223564 (10000000- ) Bracket, Mounting, Motor 2
3 375195 (10000000- ) Sprocket, Drive 2
4 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 4
5 377505 (10000000- ) Belt, Replmt, Brush Drive, F/222201 2
v 222751 (10000000- ) Plug Drive Assy 2
A 6 222176 (10000000- ) Shaft, Drive Plug 1
A 7 1040931 (10000000- ) Plug, Drive, Brush 1
A 8 41360 (10000000- ) Bearing, Ball, 0.59b 1.26d 0.35w 2
A 9 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
v 374082 (10000000- ) Door Assy, Brush 2
A 10 1044145 (10000000- ) Door, Brush 1
AV 222752 (10000000- ) Plug Idler Assy 1
AA {1 222177 (10000000- ) Shaft, Idler Plug 1
AL 12 222184 (10000000- ) Pin, Roll 1
AA 13 1057629 (10000000- ) Plug, Idler, Brush [Sgl Brg] 1
AA 14 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
A 15 222180 (10000000- ) Skirt, Scrub Head 1
A 16 08713 (10000000- ) Nut- Hxlocnylon M 8X1.25 Reg Ss 2
A 17 222182 (10000000- ) Bar, Support 1
A 18 74077 (10000000- ) Secr-FIt M8 X 1.25 25 Ss 2
A 19 390996 (10000000- ) Scr-FIt M10 X 1.5 20, Ss NI 1
20 07810 (10000000- ) ScrFlt M8 x 1.25 25 4
21 44961 (10000000- ) Tie, Cable 4.00D Max 14.50 Lg 2
22 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
23 74077 (10000000- ) Screw, Flat,M 8X1.25 Ss 2
24 09740 (10000000- ) Scr Hexssm 8X1.25 2
25 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
26 222209 (10000000- ) Spring, Door 2
27 222818 (10000000- ) Scr-Set 8-32 X .25 Nylon Loc 4
28 223568 (10000000- ) Skirt, Deflector 2
29 223566 (10000000- ) Bracket, Shield 2
30 223569 (10000000- ) Gasket, Shield 2
31 223563 (10000000- ) Shield, Belt 2
32 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
33 223560 (10000000- ) Guard, Belt, Rh 1
34 223561 (10000000- ) Guard, Belt, Lh 1
35 76099 (10000000- ) Scr- Hxfmg M8 X 1.25 25 4
36 222180 (10000000- ) Skirt, Scrub Head 2
37 222182 (10000000- ) Bar, Support 2
38 222820 (10000000- ) Seal, Ring 2
39 1010506 (10000000- ) Tool, Removal, Shaft, F/ 222176 1
40 1025065 (10000000- ) Harness, Motor, Brush 1

v - Identifies an assembly
A - Identifies parts included in assembly

5680 331178 (01- 11)

3-43

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 24 - Scrub Head Frame Group, Model 700C, 700 mm (28 in)

3-44 5680 331178 (9- 06)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 24 - Scrub Head Frame Group, Model 700C, 700 mm (28 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002722, includes Fig. 23, and Fig. 24.

Ref. Part No. Serial Number Description Qty.
1 1022254 (10000000- ) Housing, Cyl, Mach, 700mm 1
1012088 (10000000- ) Bracket, Mtg, Spring 1
3 59156 (10000000- ) Nut, Hex, Lock, .38-16, NI, Ss 2
4 63185 (10000000- ) Spring,Comp,.840dx.10Wire 2.0L 2
5 45261 (10000000- ) Sprng,Comp,0.74ldx.11Wire 2.5L 2
6 20178 (10000000- ) Screw, Hex, .38- 16 X 5.50, 5 2
7 222838 (10000000- ) Bracket, Pivot 1
8 222207 (10000000- ) Pin, Clevis, 0.31Dia X4.5Lg 1
9 08346 (10000000- ) Pin, Cotter .125X0.75 3
10 222363 (10000000- ) Spring, Tension 2
11 222178 (10000000- ) Roller, Bumper 2
12 222179 (10000000- ) Bracket, Mounting, Roller 2
13 222196 (10000000- ) Pin, Roller 2
14 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
v 222824 (10000000- ) Debris Tray Kit, 28 in 1
A 15 9005726 (10000000- ) Tray, Debris, 28.0l, Afmkt, [5680/5700] 1
A 16 222203 (10000000- ) Lip, Debris Tray, 28” 1
A 17 222669 (10000000- )  Skirt, Debris Tray 1
A 18 222670 (10000000- ) Strip, Debris Tray 1
A 19 09007 (10000000- ) Scr- Hexssm6X1.0 25 4
A 20 01684 (10000000- ) Washer Flt .25 Ss 8
A 21 74455 (10000000- ) Scr-Hxfmg M6 X 1.0 20 2
A 22 08708 (10000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
23 02942 (10000000- ) Pin, Cotter, Hair, 0.62d .120 Wir 2
24 05720 (10000000- ) Scr- Hexssm10X1.5 40 Full Thd 1
25 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
26 32662 (10000000- ) Washer, Flat, 0.38b 1.22d .06, Ss 3
27 374006 (10000000- ) Channel 1
28 9005801 (10000000- ) Cover, Front, Teal, Afmkt [5680/5700 Cyl] 1
29 222536 (10000000- ) Fitting- Plastic Tee 06Bm/06Bm/ 1
30 222523 (10000000- ) Bracket, Hose Guide 1
31 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 2
32 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25, NI, Ss 2
33 374162 (10000000- ) Roller, Rwk 1
34 51564 (10000000- ) Washer, 0.53b 1.75d .12, Stl, PI 2
35 397255 (10000000- ) Spring, Cmpr, 0.850d .08wir 2.0l 2
36 1029426 (10000000- ) ube, Rnd, 0.50d 0.40b 04.3l, Ss 2
37 222197 (10000000- ) Pin, Clevis 0.50 Dia X 4.75Lg 1
38 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 2
39 51534 (10000000- ) Pin, Clevis, 0.50 D X 2.00I 1
40 140148 (10000000- ) Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI 2
41 32486 (10000000- ) Washer, Flat, 0.50 Sae 2

v - Identifies an assembly
A - Identifies parts included in assembly

5680 331178 (10- 08)

3-45

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 25 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)

S

3-46 5680 331178 (01- 11)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 25 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002723, includes Fig. 23, and Fig. 24.

Ref. Part No. Serial Number Description Qty.
1 1038426 (10355043- ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
375175 (10000000- 10355042 ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
2 223564 (10000000- ) Bracket, Mounting, Motor 2
3 375195 (10000000- ) Sprocket, Drive 2
4 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 4
5 377505 (10000000- ) Belt, Replmt, Brush Drive, F/222201 2
v 222751 (10000000- ) Plug Drive Assy 2
A 6 222176 (10000000- ) Shaft, Drive Plug 1
A 7 1040931 (10000000- ) Plug, Drive, Brush 1
A 8 41360 (10000000- ) Bearing- Ball,0.59B 1.26D 0.35W 2
A 9 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
v 374082 (10000000- ) Door Assy, Brush 2
A 10 1044145 (10000000- ) Door, Brush 1
AV 222752 (10000000- ) Plug Idler Assy 1
AA 11 222177 (10000000- ) Shaft, Idler Plug 1
AL 12 222184 (10000000- ) Pin, Roll 1
AA 13 1057629 (10000000- ) Plug, Idler, Brush [Sgl Brg] 1
AA 14 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
A 15 222180 (10000000- ) Skirt, Scrub Head 1
A 16 08713 (10000000- ) Nut- Hxlocnylon M 8X1.25 Reg Ss 2
A 17 222182 (10000000- ) Bar, Support 1
A 18 74077 (10000000- ) Secr-FIt M8 X 1.25 25 Ss 2
A 19 390996 (10000000- ) Scr-FIt M10 X 1.5 20, Ss NI 1
20 07810 (10000000- ) Secr Flt M8 x 1.25 25 4
21 44961 (10000000- ) Tie, Cable 4.00D Max 14.50 Lg 2
22 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
23 74077 (10000000- ) Screw, Flat,M 8X1.25 Ss 2
24 09740 (10000000- ) Scr Hexssm 8X1.25 2
25 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
26 222209 (10000000- ) Spring, Door 2
27 222818 (10000000- ) Scr-Set 8-32 X .25 Nylon Loc 4
28 223568 (10000000- ) Skirt, Deflector 2
29 223566 (10000000- ) Bracket, Shield 2
30 223569 (10000000- ) Gasket, Shield 2
31 223563 (10000000- ) Shield, Belt 2
32 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
33 223560 (10000000- ) Guard, Belt, Rh 1
34 223561 (10000000- ) Guard, Belt, Lh 1
35 76099 (10000000- ) Scr-Hxfmg M8 X 1.25 25 4
36 222180 (10000000- ) Skirt, Scrub Head 2
37 222182 (10000000- ) Bar, Support 2
38 222820 (10000000- ) Seal, Ring 2
39 1010506 (10000000- ) Tool, Removal, Shaft, F/ 222176 1
40 1025065 (10000000- ) Harness, Motor, Brush 1

v - Identifies an assembly
A - Identifies parts included in assembly

5680 331178 (01- 11)

3-47

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 26 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)

3-48 5680 331178 (9- 06)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 26 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002723, includes Fig. 26, and Fig. 27.

Ref. Part No. Serial Number Description Qty.
1 1022253 (10000000- ) Housing, Cyl, Mach, 800mm 1
1012088 (10000000- ) Bracket, Mtg, Spring 1
3 59156 (10000000- ) Nut, Hex, Lock, .38-16, NI, Ss 2
4 63185 (10000000- ) Spring,Comp,.840dx.10Wire 2.0L 2
5 45261 (10000000- ) Sprng,Comp,0.74ldx.11Wire 2.5L 2
6 20178 (10000000- ) Screw, Hex, .38- 16 X 5.50, 5 2
7 222838 (10000000- ) Bracket, Pivot 1
8 222207 (10000000- ) Pin, Clevis, 0.31Dia X4.5Lg 1
9 08346 (10000000- ) Pin, Cotter .125X0.75 3
10 222363 (10000000- ) Spring, Tension 2
11 222178 (10000000- ) Roller, Bumper 2
12 222179 (10000000- ) Bracket, Mounting, Roller 2
13 222196 (10000000- ) Pin, Roller 2
14 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
v 222825 (10000000- ) Debris Tray Kit, 32 in 1
A 15 9005727 (10000000- ) Tray, Debris, 32.0l, Afmkt, [5680/5700] 1
A 16 222204 (10000000- ) Lip, Debris Tray, 32 1
A 17 222669 (10000000- )  Skirt, Debris Tray 1
A 18 222670 (10000000- ) Strip, Debris Tray 1
A 19 09007 (10000000- ) Scr- Hexssm6X1.0 25 4
A 20 01684 (10000000- ) Washer Flt .25 Ss 8
A 21 74455 (10000000- ) Scr-Hxfmg M6 X 1.0 20 2
A 22 08708 (10000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
23 02942 (10000000- ) Pin, Cotter, Hair, 0.62d .120 Wi 2
24 05720 (10000000- ) Scr- Hexssm10X1.5 40 Full Thd 1
25 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
26 32662 (10000000- ) Washer, Flat, 0.38b 1.22d .06, Ss 3
27 374006 (10000000- ) Channel 1
28 9005801 (10000000- ) Cover, Front, Teal, Afmkt [5680/5700 Cyl] 1
29 222536 (10000000- ) Fitting- Plastic Tee 06Bm/06Bm/ 1
30 222523 (10000000- ) Bracket, Hose Guide 1
31 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 2
32 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25, NI, Ss 2
33 374162 (10000000- ) Roller, Rwk 1
34 51564 (10000000- ) Washer, 0.53b 1.75d .12, Stl, PI 2
35 397255 (10000000- ) Spring, Cmpr, 0.850d .08wir 2.0l 2
36 1029426 (10000000- ) Tube, Rnd, 0.50d 0.40b 04.3], Ss 2
37 222197 (10000000- ) Pin, Clevis 0.50 Dia X 4.75Lg 1
38 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 2
39 51534 (10000000- ) Pin, Clevis, 0.50 D X 2.00I 1
40 140148 (10000000- ) Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI 2
41 32486 (10000000- ) Washer, Flat, 0.50 Sae 2

v - Identifies an assembly
A - Identifies parts included in assembly

5680 331178 (10- 08)

3-49

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 27 - Scrub Head Drive Group, Model 900C, 900 mm (36 in)

3-50 5680 331178 (01- 11)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 27 - Scrub Head Drive Group, Model 900C, 900 mm (36 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002724, includes Fig. 27, and Fig. 28.

Ref. Part No. Serial Number Description Qty.
1 1038426 (10355043 ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
375175 (10000000- 10355042 ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
2 223564 (10000000- ) Bracket, Mounting, Motor 2
3 375195 (10000000- ) Sprocket, Drive 2
4 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 4
5 377505 (10000000- ) Belt, Replmt, Brush Drive, F/222201 2
v 222751 (10000000- ) Plug Drive Assy 2
A 6 222176 (10000000- ) Shaft, Drive Plug 1
A 7 1040931 (10000000- ) Plug, Drive, Brush 1
A 8 41360 (10000000- ) Bearing- Ball,0.59B 1.26D 0.35W 2
A 9 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
v 374082 (10000000- ) Door Assy, Brush 2
A 10 1044145 (10000000- ) Door, Brush 1
AV 222752 (10000000- ) Plug Idler Assy 1
AA 11 222177 (10000000- ) Shaft, Idler Plug 1
AL 12 222184 (10000000- ) Pin, Roll 1
AA 13 1057629 (10000000- ) Plug, Idler, Brush [Sgl Brg] 1
AA 14 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
A 15 222180 (10000000- ) Skirt, Scrub Head 1
A 16 08713 (10000000- ) Nut- Hxlocnylon M 8X1.25 Reg Ss 2
A 17 222182 (10000000- ) Bar, Support 1
A 18 74077 (10000000- ) Scr-Flt M8 X 1.25 25 Ss 2
A 19 390996 (10000000- ) Scr-FIt M10 X 1.5 20, Ss NI 1
20 07810 (10000000- ) ScrFIt M8 x 1.25 25 4
21 44961 (10000000- ) Tie, Cable 4.00D Max 14.50 Lg 2
22 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
23 74077 (10000000- ) Screw, Flat,M 8X1.25 Ss 2
24 09740 (10000000- ) Scr Hexssm 8X1.25 2
25 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
26 222209 (10000000- ) Spring, Door 2
27 222818 (10000000- ) Scr-Set 8-32 X .25 Nylon Loc 4
28 223568 (10000000- ) Skirt, Deflector 2
29 223566 (10000000- ) Bracket, Shield 2
30 223569 (10000000- ) Gasket, Shield 2
31 223563 (10000000- ) Shield, Belt 2
32 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
33 223560 (10000000- ) Guard, Belt, Rh 1
34 223561 (10000000- ) Guard, Belt, Lh 1
35 76099 (10000000- ) Scr-Hxfmg M8 X 1.25 25 4
36 222180 (10000000- ) Skirt, Scrub Head 2
37 222182 (10000000- ) Bar, Support 2
38 222820 (10000000- ) Seal, Ring 2
39 1010506 (10000000- ) Tool, Removal, Shaft, F/ 222176 1
40 1025065 (10000000- ) Harness, Motor, Brush 1

v - Identifies an assembly
A - Identifies parts included in assembly

5680 331178 (01- 11)

3-51

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 28 - Scrub Head Frame Group, Model 900C, 900 mm (36 in)

3-52 5680 331178 (9- 06)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 28 - Scrub Head Frame Group, Model 900C, 900 mm (36 in)
NOTE: Scrub Head Kit, Tennant Part Number 9002724, includes Fig. 27, and Fig. 28.

Ref. Part No. Serial Number Description Qty.
1 1022252 (10000000- ) Housing, Cyl, Mach, 900mm 1
1012088 (10000000- ) Bracket, Mtg, Spring 1
3 59156 (10000000- ) Nut, Hex, Lock, .38-16, NI, Ss 2
4 63185 (10000000- ) Spring,Comp,.840dx.10Wire 2.0L 2
5 45261 (10000000- ) Sprng,Comp,0.74ldx.11Wire 2.5L 2
6 20178 (10000000- ) Screw, Hex, .38- 16 X 5.50, 5 2
7 222838 (10000000- ) Bracket, Pivot 1
8 222207 (10000000- ) Pin, Clevis, 0.31Dia X4.5Lg 1
9 08346 (10000000- ) Pin, Cotter .125X0.75 3
10 222363 (10000000- ) Spring, Tension 2
11 222178 (10000000- ) Roller, Bumper 2
12 222179 (10000000- ) Bracket, Mounting, Roller 2
13 222196 (10000000- ) Pin, Roller 2
14 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
v 222826 (10000000- ) Debris Tray Kit, 36 in 1
A 15 9005728 (10000000- ) Tray, Debris, 36.0l, Afmkt, [5680/5700] 1
A 16 222205 (10000000- ) Lip, Debris Tray, 36” 1
A 17 222669 (10000000- )  Skirt, Debris Tray 1
A 18 222670 (10000000- ) Strip, Debris Tray 1
A 19 09007 (10000000- ) Scr- Hexssm6X1.0 25 4
A 20 01684 (10000000- ) Washer Flt .25 Ss 8
A 21 74455 (10000000- ) Scr-Hxfmg M6 X 1.0 20 2
A 22 08708 (10000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
23 02942 (10000000- ) Pin, Cotter, Hair, 0.62d .120 Wi 2
24 05720 (10000000- ) Scr- Hexssm10X1.5 40 Full Thd 1
25 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
26 32662 (10000000- ) Washer, Flat, 0.38b 1.22d .06, Ss 3
27 374006 (10000000- ) Channel 1
28 9005801 (10000000- ) Cover, Front, Teal, Afmkt [5680/5700 Cyl] 1
29 222536 (10000000- ) Fitting- Plastic Tee 06Bm/06Bm/ 1
30 222523 (10000000- ) Bracket, Hose Guide 1
31 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 2
32 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25, NI, Ss 2
33 374162 (10000000- ) Roller, Rwk 1
34 51564 (10000000- ) Washer, 0.53b 1.75d .12, Stl, PI 2
35 397255 (10000000- ) Spring, Cmpr, 0.850d .08wir 2.0l 2
36 1029426 (10000000- ) Tube, Rnd, 0.50d 0.40b 04.3], Ss 2
37 222197 (10000000- ) Pin, Clevis 0.50 Dia X 4.75Lg 1
38 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 2
39 51534 (10000000- ) Pin, Clevis, 0.50 D X 2.00I 1
40 140148 (10000000- ) Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI 2
41 32486 (10000000- ) Washer, Flat, 0.50 Sae 2

v - Identifies an assembly
A - Identifies parts included in assembly

5680 331178 (10- 08)

3-53

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 29 - Battery Kit, Heavy Duty Wet, 335AH

Ref. Part No. Serial Number

Description Qty.

v 222777 (10000000-
A 1 1070587 (10000000-
A 2 222473 (10000000-
A 3 223641 (10000000-

v - Identifies an assembly
A - ldentifies parts included in assembly

~— — — ~—

Battery Kit 36V 335Ah Wet

Battery, Wet, 06vdc 0360ah, W/ Carton
Spacer, Battery .62X1.5X21.0

Cap, Battery

CDO')CD—'-‘E"

3-54

5680 331178 (04-2014)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 30 - Battery Charger Group

Ref. Part No. Serial Number Description Qty.
v 1 9001055 (10000000- ) Charger Kit, 36vdc 021a, 1ph,Domestic,Ci (Lead Acid) 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 1 9008266 (10000000- ) Charger, 36vdc 21a 85- 265vac [Gel] 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 1 9008267 (10000000- ) Charger, 36vdc 21a 85- 265vac [Agm] 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 1 9012531 (10000000- ) Charger Kit, 36vdc 21a 85- 265vac [Discv] 1
(For Discover Batteries)
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt]
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont]
International Only
Ref. Part No. Serial Number Description Qty.
v 4 9001054 (10000000- ) Charger Kit, Ci [Export/Euro/Asia] 1
A 5 1019242 (10000000- ) Cord, Ele, Chrgr [European] 1
A 6 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10-2015) 3-55

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 31 - Transport Group

Ref. Part No. Serial Number Description Qty.
v 398030 (10000000- ) Kit, Ci, Demo, [5680] 1
A 1 11636 (10000000- ) Latch, Draw, Flexible 1
A 2 01335 (10000000- ) Rivet, Pop-.125Dx.44X.25Dhd Al 4
v - ldentifies an assembly
A - ldentifies parts included in assembly
3-56 5680 331178 (9- 06)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 32 - Hydrolink® Battery Watering System Kit

Ref. Part No. Serial Number Description Qty.
v 9010301 (10606608- ) Battery Fill Kit, 36v, Ci [Hydrolink] 1
A 1 1058939 (10606608- ) Pump Kit, Fill, Battery 1
A 2 1201997 (10606608- ) Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (10606608- ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (10606608- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (10606608- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.
5680 331178 (04-2014) 3-57

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 33 - Tire Assembly, Solid
Ref. Part No. Serial Number Description Qty.
1 369345 (10000000- ) Tire & Rim Assy 12.3 Dia Solid 2
3-58 5680 331178 (03-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

o 3 \5 I 4’/////// \\\\\
i, = ) |

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

S umber  Descri ption
( 00- ) u, Grey, /3.5-06 3
(Not For Use With Cylindrical Head Models )
(10000000- ) ing, 410/ , 4ply [Cs]
bly
dedi bly

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 36 - ec-H20 Wire Harness Group (S/N 10403557-10489541)

BRUSH
CONTACTOR MAIN ECHO SWITCH

Gﬁglﬁz CONTV\/?ICTDR LED (BOTTOM PINJ
JI R U ‘ —=
§ ogyy 0
8 & % 8
<] o °
o
8
7H 2C, 88 95) (3 N/
M2
GND MI]]
N
o
o
O O | g
150 @ o=a
} 2X 50
180
\\ 137) @ }7BAJETGE.RY

PRESSURE
~ SWITCH

SOLUTION { _I‘
PUMP T

ALARM

}7 AUDIBLE

FILTER
CAPACITOR

fe——————0°0E XZT—

Ref. Part No. Serial Number Description Qty.
1 1044831 (10403557- 10489541 ) Harness Assy, Wire, Ec- H20 [5680 Na] 1
5680 331178 (06-2015) 3-61

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 37 - ec-H20 Main Control Board Harness Group (S/N 10489542- 10740686)
CELL A
|
(o] [o]
g—l Q
® &°
SOLUTION
VALVE B
——F
a
1
2
]
I I
ditil
=i
IO
IO
CONTR:ZLLER
Ref. Part No. Serial Number Description Qty.
1 1049489 (10489542- 10740686 ) Harness, Main,Controlboard[Ec- H20 5cell] 1
3-62 5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 38 - ec-H20 NanoClean Main Control Board Harness Group (S/N 10740687-

v |n|o
g
[ia]
¢

[v]

€ 71vL3a

738v1 ON
“w8u NOILJO3NNOD T30 :0L

nn

=8

@r_]l_!

® k]

5 @ L

139V ON
37INAON OHO3 :0L

*MS HSNT4 (2)73av
HOLIMS HSN4 :0L

“ET# 3JLON 33S

*3YIM IXL-TN HO TX9-Tn 81 [ LHM-XT8/V3ET
“IHIN L 40 xe-Tn | B LHM/V36
IR XL N6 ke-Tn | O T3A/63¢%
“3uiA aXLN 40 Txe-Tn | O T3A/VIY
=) LG axe-n | © v40/33€
"IN L ANG xe-n | @ vH0/a3e
T T e vH0/03€
“3uiA XL L0 Txe-Tn | O vH0/83€
“SuiA TXL-h b0 Txe-Tn | O vHO/V3E
SdAL oMV ]| _ "ON 3dIN

73a@vl ON
“wYu NOILJI3NNOD T30 0L

Qty.

Description

Serial Number
(10740687-

Ref. Part No.

Harness, Ele, Module B2 [Ec- H20]

)

1073286

1

3-63

5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

Fig. 39 - ec-H20 Wire Harness Group (S/N 10489542-10740686)
MAIN
BRUSH CONTACTOR
CONTACTOR M1 ECHO SWITCH
COIL &ND M2 | LED {BOTTOM PIN
—A— —A—
O POSITION# | WIRE #
n n E 13v
__ g 2 95
w w 3 88
S ¢ 5 = 4 7H
° 5 13W
(7H, 2C) 3 6 13Y
® oo O R
8 105
] 61
"__{Il 10 46
1 48Y
12 48Z
M2 N
- GND] 8
@ 0] CIRCUIT
150 @ 0] BREAKER
g—l:] o
WIRE | awe | mm® | coLor U
2C 16 [ 1.5 BROWN
7H 18 | .75 | PURPLE
WEN .75 | BLACK
| 13w .75 BLACK
[13x .75 | BLACK
13Y .75 BLACK
13z 1.5 | BLACK
46 .75 BLUE
48 1.5 GRAY
48U 75 GRAY
48V .75 GRAY
48W .75 GRAY
48X .75 GRAY
48Y .75 GRAY
487 .75 | GRAY
60 75 TAN
61 75 PINK
88 .75 GRAY
95 .75 | GREEN
105 .75 GREEN
105A .75 GREEN
g
2
5

at
Es)

-
| I\ |
@)
o >

@)

FILTER
CAPACITOR

F s

WIRES ENTER
CONNECTOR "E™
AS SHOWN

1]
I | |

I |

ECHO
MODULE

Ref. Part No. Serial Number Description Qty.

1 1055461 (10489542- 10740686 ) Harness Assy, Wire, Ec- H20 [5680 Na] 1

3-64 5680 331178 (06-2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 40 - ec-H20 NanoClean Wire Harness Group (S/N 10740687 - )
I | gg
I I
o =
8 [7881E[E [R5 |22 28
Z
; ||« |w|o|~o|o|S[2|N®
2
o) &
O cg
°
]
s
.\ B
I =
L } 3
g
® ‘@ \
®
_,//
________ -
g
—:/ |
[
¢ EEbEBEEEEEEEEEEEEEEEE ® PO® @@ O
8 - 8 8
5 Z|I|¥|¥|¥|¥¥|¥|D>—>—)—>->->-¥D|I>ZZZ
2 (6122122 2 [ o [ i B B H J(% I
E_ﬁhhhhhht#fihl\l\l\l\gl\hl\l\h E IE‘ IE‘ IE‘ IE‘
bR A 5z : I
= 2F ge°
m§ §§ n§:‘l
g8 ;
Ref. Part No. Serial Number Description Qty.
1 1074377 (10740687- ) Harness Assy, Wire [5680 Ec- H20 G2] 1
5680 331178 (06-2015) 3-65

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

Fig. 41 - Telemetry Wire Harness Group

wd3IN3O HOLIMS. f(T)738Y71
HOLIMS 1SVd4 HD 02H-03 :0L

«WNOLLOB HOLIMS. £ (T)738vV7
HOLIMS 1SVd HO O2H-03 :0L

[HONI_T° ]
RN STINOLLYINSNI G3ON3LX3
1SVd SON3LX3
oy mmm>ooi__l
AT3LEN00 L= G3LvansNI Hsn4
w0"¥ AY3A3 3dvL vO14103713 :_<z_2mw._.'_ _l.
\lI._.:s NOILO3S SIHL dvdm 3HL SY3A00
I G3LVINSNI NVHS
YNVHS
t°921 L SENOS =] b = and/vZL
sts zz dnd/azL
3019 NOILVOITddV TVIHILV NIEHS LVaH z YIa/ET
6 n79/9%
oy ¢ 8 una/L
AY3LLVE © OOASE+ 0L Sy '8 TIviaa 7] immoseset
S LHW/BL
@ Om e e T Au9/8
. - *S0d ON M
2 k2 PRTE] ERETOTY

€

>

A

“LL T1VL3A

NOIL1S0d]

g]=

ANNHS OL =73av
NOILJI3NNOD LNNHS

(e*o11
sz

VO(N alvl3d

o
°g

wO°F AY3A3 3dvYL vOId103713
HLIM NOIL33S SIHL dvim

.

# 310N 335 X9 3vs| 9 LHM/SL
# 310N 335 X0 3vs|  © ©Nd/9LL
# 310N 335 _:1x0 3vs| 9 HNd/VLL
# 310N 335 10 3vs|  © ANd/LL !
# 310N 335 10 3vs| 9 n19/89%
# 310N 335 X0 3vs|  © nI9/vor
# 310N 335 19 3vs S na/sy &,
# 310N 335 X0 3vS|  OT| IHM-X18/El 05
# 310N 335 X0 3vs| 9 87T e
# 310N 335 X0 3vs S A99/88
# 3I0N 335 ¢ 1x0 3vs S X89/V8
# 310N 335 X0 3vs S Ad9/8
# 310N 335 710 3vs S dnd/aL
# 310N 3395 11xo 3vs|  © ANd/vL
# 30N 335 1x0 3vs| o Hnd/L !I
2T+ 310N 335 9 a38/v1
w = H3LINENOH. = (1)713aV1
ad MY ON 3dTh “IAILVOIN H31IWHNOH 0L

reres)
G2el

9y 11v13d

5

8 11v.13d

[v]

(*NNOJ NId €2)
37INAON
AYLINIT3L

5680 331178 (10-2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

3-66



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS
Fig. 41 - Telemetry Wire Harness Group
Ref. Part No. Serial Number Description Qty.
v 1 1074420 (10740687- ) Harness, Ele, Telem [5680/5700]
A 9009990 (10740687- ) Vr, Fuse, 002a, 250vdc, Cartridge 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (06-2015) 3-67

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

OPTIONS

3-68 5680 331178 (03- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS
SECTION 4
Contents Page
Fig. 1 - Electric Motor Breakdown, 397815 .. ... 4-2
Fig. 2 - Electric Motor Breakdown, 1038426 .... 4-3
Fig. 3 - Electric Motor Breakdown, 375175 ..... 4-4
Fig. 4 - Transaxle Motor Breakdown, 1031761 .. 4-5
Fig. 5 - ec-H20 Module Assembly Breakdown,
9006161 (S/N 10403557- 10436742) .. 4-6
Fig. 6 - ec-H20 Module Assembly Breakdown,
9007970 (S/N 10436743- 10740686) .. 4-8
Fig. 7 - ec-H20 NanoClean Module Breakdown,
9011810 (S/N 10740687- ) .. 4-10
Fig. 8 - FaST Injector Assembly Breakdown,
9004079 . ... 4-12
Fig. 9 - FaST Injector Assembly Breakdown,
9008870 ...t 4-13
5680 331178 (06- 2015) 4-1

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 1 - Electric Motor Breakdown, 397815

Ref. Part No. Serial Number Description Qty.
v 397815 (10000000- 10548157 ) Motor, Ele, 36vdc 0.75hp 0200rpm. A 1
A 1 222606 (10000000- 10548157 )  Brush Kit 1
A 2 222618 (10000000- 10548157 ) Bearing 1
A 3 222617 (10000000- 10548157 ) Bearing 1
A 4 10925 (10000000- 10548157 ) Connector, Fem, 2cav [Mp630 Sealed)] 1
A 5 24537 (10000000- 10548157 ) Terminal, Fem, 10/12ga [Mp630 P2s] 2
A 6 00928 (10000000- 10548157 ) Key Square 0.25 0.25 01.00 Lg 1
A 7 374005 (10000000- 10548157 ) Gearbox, Motor 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
4-2 5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 2 - Electric Motor Breakdown, 1038426

Ref. Part No. Serial Number Description Qty.
v 1038426 (10355043 ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp 1
A 1 1039816 (10355043- )  Bearing Kit, Motor, Ele 1
A 2 1039818 (10355043 )  Cap Assy, Brush, Ele Motor 1
A 3 1039817 (10355043- ) Brush Kit, Motor, Ele 1
A 4 20536-2 (10355043- ) Washer, 0.47b 1.19d .03, Nyl 1
A 5 00954 (10355043- ) Key, Sqg, 0.12 X 0.12, 01.00l 1

v - ldentifies an assembly
A - Identifies parts included in assembly

5680 331178 (10- 08) 4-3
For cleaning equipment, supplies and help - www.southeasternequipment.net



BREAKDOWNS

For cleaning equipment, supplies and help - www.southeasternequipment.net

Fig. 3 - Electric Motor Breakdown, 375175

N

Ref. Part No. Serial Number Description Qty.
\Y 375175 (10000000- 10355042 ) Motor Assy, Ele, 36Vdc, 0.75Hp, 1700Rpm 1
Av 1 375176 (10000000- 10355042 ) Kit, Motor Bearing 1
AA 2 222635 (10000000- 10355042 ) Bearing 1
AA 3 222637 (10000000- 10355042 ) Ring, Snap 1
AA 4 375177 (10000000- 10355042 ) Washer, Spring 1
AA 5 375178 (10000000- 10355042 ) Bearing, Drive End 1
AA 6 375179 (10000000- 10355042 ) Seal 1
AV 7 374004 (10000000- 10355042 ) Endbell, Brush End, Motor- Ele 1
AA 8 10925 (10000000- 10355042 ) Connector, 2- Conductor 1
AA 9 24537 (10000000- 10355042 ) Terminal, Female 2
AV 10 222625 (10000000- 10355042 ) Kit, Brush 1
AA 11 222629 (10000000- 10355042 ) Cap, Brush Holder 4
A 12 20536-2 (10000000- 10355042 ) Washer, 0.47b 1.19d .03, Nyl 1
A 13 00954 (10000000- 10355042 ) Key, Sq, 0.12 X 0.12, 01.00I 1
A 14 222877 (10000000- 10355042 ) Kit, Brace 1

v - ldentifies an assembly

A - ldentifies parts included in assembly

5680 331178 (10- 08)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 4 - Transaxle Motor Breakdown, 1031761

Ref. Part No. Serial Number Description Qty.
v 1031761 (10000000- 10364537 ) Motor, Ele, 36vdc 2000rpm 0.50hp 1
AV 1 374271 (10000000- 10306808 ) Bearing Kit, Motor, Ele 1
1034372 (10306809- 10364537 ) Bearing Kit, Motor, Ele 1
AV 2 374003 (10000000- 10364537 ) End Ass’y, Brush 1
AA 3 10925 (10000000- 10364537 ) Connector, 2 Conductor 1
AA 4 24537 (10000000- 10364537 ) Terminal, Female 2
AV 5 222625 (10000000- 10306808 ) Brush Kit 1
1034373 (10306809- 10364537 ) Brush Kit 1
AA 6 222629 (10000000- 10306808 ) Brush Holder Cap 4
1034375 (10306809- 10364537 ) Brush Cap Assy 4
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (10- 08) 4-5

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 5 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10403557-10436742)

5680 331178 (07-09)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 5 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10403557-10436742)

Ref. Part No. Serial Number Description Qty.
v 9006161 (10403557- 10436742 ) Module Kit, Replmt [Ec- H20] 1
A 1 1037032 (10403557- ) Housing, Bottom 1
A 2 1054776 (10403557- )  Grommet, Blind 1
A 3 609062 (10403557- 10436742 ) Screw, Trs, M5 X 0.80 X 12, Phl, Ss 1
A 4 578860 (10403557- 10436742 ) Screw, Pan, Phl, 04- 40 X 0.31, PI 2
A 5 3701.6 (10403557- 10436742 ) Screw, Pan, Phl, 06- 32 X 0.38, Shtmtl,Ss 4
A 6 613735 (10403557-10436742 ) Clamp, Hose, Wir, .40 - .42, Yel 1
A 7 9004606 (10403557- 10436742 ) Hose, Pvc, Clr, 0.25id 0.380d 064.0I 1
A 8 1049637 (10403557- ) Label, Direction [Ec-H20] 1
A 9 140826 (10403557- 10436742 ) Screw, Pan, Phl, 06-20 X 0.75, Fmg/Ab,Ss 4
A 10 578820000 (10403557- ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,ClIr 1
A 11 603654 (10403557- )  Clamp, Hose, Ear, .44d [Ctb] 3
A 12 1037595 (10403557- ) Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
A 13 140801 (10403557- 10436742 ) Screw, Trs, Phl, 08-32 X 0.38, Ss 2
A 14 1013236 (10403557- ) Valve, Shutoff, Ele, 24vdc 1
A 15 1045030 (10403557- ) Fitting, Brs, Str, Pm02/Pm02 1
A 16 1038159 (10403557- )  Electrode, Cylindrical 1
A 17 N/A (10403557- 10436742 ) Replaced By E- Cell Upgrade Kit P/N 9006324 1
(Parts not sold seperately)
A 18 1018155 (10403557- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 19 1044393 (10403557- )  Switch, Rocker, Spst, Mom 1
A 20 9007969 (10403557- )  Controller Kit, Repimt [Ec- H20] 1
A 21 1044399 (10403557- 10436742 ) Harness, Main, Controller [Ec- H20, P3] 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5680 331178 (01- 11)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 6 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10436743-10740686)

13

v
.

{

A TA,

e
s

( &%@@@@@Q@
e (RIS

5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net

48



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 6 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10436743-10740686)

Ref. Part No. Serial Number Description Qty.
v 9007970 (10436743- 10740686 ) Module Kit, Repimt [Ec- H20] 1
AV 9006324 (10436743-10740686 ) Ec-H20 Kit, Module B, Plumbing 1
AA 1 578820000 (10403557-10740686 ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr 1
AA 2 603654 (10403557- 10740686 ) Clamp, Hose, Ear, .44d [Ctb] 4
AA 3 1037595 (10403557- 10740686 ) Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
AA 4 1062006 (10403557- 10740686 ) Electrode, Cylindrical 1
AA 5 1045030 (10403557- 10740686 ) Fitting, Brs, Str, Pm02/Pm02 1
AA 6 33932 (10436743-10740686 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 7 41579 (10436743- 10740686 ) Washer, Flat, 08, Ss 4
AA 8 1048490 (10436743- 10740686 ) Bracket, Valve 1
AA 9 140801 (10403557- 10740686 ) Screw, Trs, Phl, 08-32 X 0.38, Ss 2
AA 10 1013236 (10403557- 10740686 ) Valve, Shutoff, Ele, 24vdc 1
AA 11 9006574 (10436743- 10740686 ) Hose, Pvc, Brd, 0.25id 0.450d, 65I, Clr 1
AA 12 1049637 (10403557- 10740686 ) Label, Direction [Ec- H20] 1
AA 13 1057637 (10436743- 10740686 ) Electrode, 5 Plate, High Flow 1
AA 14 1051519 (10436743-10740686 ) Housing, Upper, Module, High Flow 1
AA 15 1044393 (10403557- 10740686 ) Switch, Rocker, Spst, Mom 1
AA 16 32509 (10436743- 10740686 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 17 1049489 (10436743-10740686 ) Harness, Main,Controlboard[Ec- H20 5cell] 1
A 18 1037032 (10403557- 10740686 ) Housing, Bottom 1
A 19 1054776 (10403557- 10740686 ) Grommet, Blind 1
A 20 9007969 (10403557- 10740686 ) Controller Kit, Repimt [Ec- H20] 1
A 21 1018155 (10403557- 10740686 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8

v - ldentifies an assembly

A - ldentifies parts included in assembly

5680 331178 (06- 2015)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS
Fig. 7 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740687 - )

Do

> <4 Py

Cm /@

S /g/ é
S PO — |
98 ) ™~~~

S5 A

00 %% e

Qé @1%: \9
\ q ~
Lt

4-10 5680 331178 (06- 2015)
For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS
Fig. 7 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740687 - )
Ref. Part No. Serial Number Description Qty.
v 9011810 (10740687- ) Module Kit, Repimt [Ec- H20, B 02] 1
AV 9014126 (10740687- ) Ec-H2o0 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10740687- ) Housing, Module, Upper, Ec- H20 1
AA 2 1015506 (10740687- ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10740687- ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (10740687- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (10740687- ) Electrode, 5 Plate, High Flow 1
AA 6 41579 (10740687- ) Washer, Flat, 08, Ss 4
AA 7 33932 (10740687- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10740687- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10740687- ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10740687- ) Label, Direction [Ec- H20] 1
AA 11 613735 (10740687- ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10740687- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10740687- ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (10740687- )  Controller Kit, Replmt [Ec- H20 Nc] 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (06- 2015) 4-11

For cleaning equipment, supplies and help - www.southeasternequipment.net



BREAKDOWNS

For cleaning equipment, supplies and help - www.southeasternequipment.net

Fig. 8 - FaST Injector Assembly Breakdown, 9004079

Ref. Part No. Serial Number Description Qty.
v 9004079 (10346875- 10536781 ) Fast Kit, Injector [5680/5700, Fast li+] 1
(Replaced By 9008870)
A 1 9004084  (10346875-10536781 ) FaST Kit, Ci, [Inj Rebld, 5680/5700] 1
A 2 9003008 (10346875- 10536781 ) FaST Kit, Ci, Injector Seals [FaST II+] 1
A 3 9003009 (10346875- 10536781 ) FaST Kit, Ci, Injector Filters [FaST Il+] 1
A 4 1043313 (10346875- 10536781 ) Plate Assy, Orifice, 0.0082id, Gray 1
A 5 1039579 (10346875- 10536781 )  Plug, Orifice, 0.033, Ss {[FaST Il+] 1
A 6 1030444 (10346875- 10536781 ) Valve, Check, 0002psi, White, [FaST I1+] 1
A 7 1030441 (10346875- 10536781 ) Valve, Check, 0005psi, Brown, [FaST Il+] 1

v - ldentifies an assembly

A - ldentifies parts included in assembly

4-12

5680 331178 (08-2012)

For cleaning equipment, supplies and help - www.southeasternequipment.net



For cleaning equipment, supplies and help - www.southeasternequipment.net

BREAKDOWNS

Fig. 9 - FaST Injector Assembly Breakdown, 9008870

Ref. Part No. Serial Number Description Qty.
v 9008870 (10536782- ) Fast Kit, Injector [5680/5700, Fast lii] 1
AV 1 9008750 (10536782- ) Fast Kit, Ci [Inj Rebld, 5680/5700] 1
AA 2 9008848 (10536782- ) Fast Kit, Seal, Injector, Ci [Fast lii] 1
AA 3 1039579 (10536782- ) Plug, Orifice, 0.033, Ss [Fast li+] 1
AA 4 1059250 (10536782- ) Insert, Venturi, Medium, [Fast lii] 1
AA 5 1059876 (10536782- ) Plate Assy, Orifice, 0.0082id, Gray 1
A 6 9003009 (10536782- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
A 7 1030444 (10536782- ) Valve, Check, 0002psi [Fast li+] 1
A 8 1030441 (10536782- ) Valve, Check, 0005psi [Fast li+] 1
A 9 1058126 (10536782- ) Housing, Fltr, Upper [Fast lii] 1
A 10 1057811 (10536782- ) Housing, Fltr, Lower [Fast lii] 1
A 11 1053564 (10536782- ) Housing, Body, Injector [Fast lii] 1
v - ldentifies an assembly
A - ldentifies parts included in assembly
5680 331178 (08-2012) 4-13

For cleaning equipment, supplies and help - www.southeasternequipment.net



	HOW TO ORDER PARTS
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Cylindrical
	Fig. 2 - Brushes And Pad Drivers, Replacement, Model 700, 700 mm (28 in)
	Fig. 3 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)
	Fig. 4 - Brushes And Pad Drivers, Replacement, Model 900, 900 mm (36 in)
	Fig. 5 - Main Frame and Drive Group (S/N 10000000- 10705714)
	Fig. 6 - Main Frame and Drive Group (S/N 10705715- )
	Fig. 7 - Scrub Head Lift Group
	Fig. 8 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10000000- 10548157)
	Fig. 9 - Scrub Head Kit, Model 700D, 700 mm (28 in) (S/N 10548158- )
	Fig. 10 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000- 10548157)
	Fig. 11 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10548158- )
	Fig. 12 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10000000- 10548157)
	Fig. 13 - Scrub Head Kit, Model 900D, 900 mm (36 in) (S/N 10548158- )
	Fig. 14 - Recovery Tank Group
	Fig. 15 - Solution Tank Group
	Fig. 16 - Vacuum Fan Group
	Fig. 17 - Solution Control Group
	Fig. 18 - Battery Group
	Fig. 19 - Steering Control Group
	Fig. 20 - Operator Console Group
	Fig. 21 - Electrical Panel Group
	Fig. 22 - Squeegee Lift Group
	Fig. 23 - Squeegee Linkage Group
	Fig. 24 - Squeegee Group, Model 700, 700 mm (28 in)
	Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)
	Fig. 26 - Squeegee Group, Model 900, 900 mm (36 in)
	Fig. 27 - Electrical Schematic, Standard & Fast Model (S/N 10000000- 10361689)
	Fig. 28 - Electrical Schematic, Standard & Fast Model (S/N 10361690- 10551745)
	Fig. 29 - Electrical Schematic, Standard & Fast Model (S/N 10551746- 10705714)
	Fig. 30 - Electrical Schematic, ec-H2O Model (S/N 10000000- 10551745)
	Fig. 31 - Electrical Schematic, ec-H2O Model (S/N 10551746- 10705714)
	Fig. 32 - Electrical Schematic, Standard, Fast, & ec-H2O Models (S/N 10714325- 10740686)
	Fig. 33 - Electrical Schematic, Standard, Fast, & ec-H2O Models (S/N 10740687- )
	Fig. 34 - Main Wire Harness Group (S/N 10000000- 10551745)
	Fig. 35 - Main Wire Harness Group (S/N 10551746- )
	Fig. 36 - Drive Adapter, Wire Harness Group (S/N 10714325- )
	Fig. 37 - Label Group

	OPTIONS
	Fig. 1 - FaST Air Pump and Detergent Group (S/N 10000000- 10361689)
	Fig. 2 - FaST Detergent Group (S/N 10361690- )
	Fig. 3 - FaST Solution Supply Group, Disk Scrub Head (S/N 10000000- 10361689)
	Fig. 4 - FaST Solution Supply Group, Disk Scrub Head (S/N 10361690- )
	Fig. 5 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10000000- 10361689)
	Fig. 6 - FaST Solution Supply Group, Model 700C / 800C Scrub Head (S/N 10361690- )
	Fig. 7 - FaST Foam Filter Group (S/N 10000000- 10361689)
	Fig. 8 - FaST Solution Pump Group (S/N 10000000- 10361689)
	Fig. 9 - FaST Solution Pump Group (S/N 10361690- 10581880)
	Fig. 10 - FaST Solution Pump Group (S/N 10581881- )
	Fig. 11 - FaST Operator Console Group
	Fig. 12 - FaST Label Group
	Fig. 13 - ec-H2O Solution Pump Group (S/N 10000000- 10581869)
	Fig. 14 - ec-H2O Solution Pump Group (S/N 10581870- 10740686)
	Fig. 15 - ec-H2O NanoClean Solution Pump Group (S/N 10740687- )
	Fig. 16 - ec-H2O Solution Supply Group, Disk Scrub Head (S/N 10403557- 10740686)
	Fig. 17 - ec-H2O NanoClean Solution Supply Group, Disk Scrub Head (S/N 10740687- )
	Fig. 18 - ec-H2O Solution Supply Group, Model 700C / 800C / 900C Scrub Head (S/N 10403557- 10740686)
	Fig. 19 - ec-H2O NanoClean Solution Supply Group, Model 700C / 800C / 900C Scrub Head (S/N 10740687- )
	Fig. 20 - ec-H2O Operator Console Group
	Fig. 21 - ec-H2O Label Group
	Fig. 22 - Telemetry Group
	Fig. 23 - Scrub Head Drive Group, Model 700C, 700 mm (28 in)
	Fig. 24 - Scrub Head Frame Group, Model 700C, 700 mm (28 in)
	Fig. 25 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)
	Fig. 26 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)
	Fig. 27 - Scrub Head Drive Group, Model 900C, 900 mm (36 in)
	Fig. 28 - Scrub Head Frame Group, Model 900C, 900 mm (36 in)
	Fig. 29 - Battery Kit, Heavy Duty Wet, 335AH
	Fig. 30 - Battery Charger Group
	Fig. 31 - Transport Group
	Fig. 32 - Hydrolink Battery Watering System Kit
	Fig. 33 - Tire Assembly, Solid
	Fig. 34 - Tire Assembly, Foam Filled
	Fig. 35 - Tire Assembly, Air Filled, Gray
	Fig. 36 - ec-H2O Wire Harness Group (S/N 10403557- 10489541)
	Fig. 37 - ec-H2O Main Control Board Harness Group (S/N 10489542- 10740686)
	Fig. 38 - ec-H2O NanoClean Main Control Board Harness Group (S/N 10740687- )
	Fig. 39 - ec-H2O Wire Harness Group (S/N 10489542- 10740686)
	Fig. 40 - ec-H2O NanoClean Wire Harness Group (S/N 10740687- )
	Fig. 41 - Telemetry Wire Harness Group

	BREAKDOWNS
	Fig. 1 - Electric Motor Breakdown, 397815
	Fig. 2 - Electric Motor Breakdown, 1038426
	Fig. 3 - Electric Motor Breakdown, 375175
	Fig. 4 - Transaxle Motor Breakdown, 1031761
	Fig. 5 - ec-H2O Module Assembly Breakdown, 9006161 (S/N 10403557- 10436742)
	Fig. 6 - ec-H2O Module Assembly Breakdown, 9007970 (S/N 10436743- 10740686)
	Fig. 7 - ec-H2O NanoClean Module Breakdown, 9011810 (S/N 10740687- )
	Fig. 8 - FaST Injector Assembly Breakdown, 9004079
	Fig. 9 - FaST Injector Assembly Breakdown, 9008870




